Gasolirre Erngrmre Powered

7Y Fr7a) CIIC) 9e SkkYy il S
ASSEMBLY INSTRUCTIONS

This photo depicts an assembled model

Specifications

Length - 1,623mm

Height - 704mm

Width - 380mm

Main Rotor Dia. : 1,765mm

Precautions for use (with JRCB00 main blades)

This product is not designed for industrial applications. Because Tail Rotor Dia.  :288m
an industrial RC helicopter has a different concept from that of this Gear Ratio 1 8:1:6.18
product, never use this product for industrial applications or for the Gross Weight . 7,8008 ~
purpose of profit. It is designed as a model aircraft (for hobby use). (including main rotor blades)

OPO



WN 20 OOT00L,WN_0OOTO0 B W

P2

CONTENTS

CONTENTS eeeeeeemremmnamm e e e e, >
TSI BRI T T e s 55 asmimss 405 55 St 44 455 AR08 144555 $ARERLL B4 4w B
PRODUCT WARRANTY AND INDEMNIFICATION OF LIABILITY:--9
REPAIR AND AFTER-SALES SERVICE, TRANSFER OF THE PRODUCT---10
TOOLS REQUIRED FOR ASSEMBLY -wwvrrrrrmrrnraeaanaaaaeans 11
ADDITIONAL ITEMS REQUIRED:-+++++eereererrrmmmmmirinannnns. 12
TYPES OF BOLT AND NUTS, HOW TO DISTINGUISH SIZES:++++++ 13
HOW TO AVOID LOOSENING OF BOLTS, ETC., EPOXY ADHESIVE, INSTANT ADHESIVE---14
BONDING OF INNER COLLAR, UNIVERSAL LINK---15

- ASSEMBLY PROCEDURE '] ................................. '] 6 — ']8
. ASSEMBLY PROCEDURE 2 ................................. ’] 8 — 24
. ASSEMBLY PROCEDURE 3 ................................. 25 ~ 34
. ASSEMBLY PROCEDURE 4 ................................. 35 ~ 40
- ASSEMBLY PROCEDURE 5 ................................. 4’] -~ 46
- ASSEMBLY PROCEDURE 6 ................................. 4'7 — 55
. ASSEMBLY PROCEDURE '7 ................................. 56 — 6"
- FINAL ADJUSTMENT AND SET-UP:++eeeseeseesionee 62~72
- PRE_FLlGHT CHECKS ................................................... '73
- CHANGES FOLLOWING THE TEST FLIGHT -+ 74~75
- BE SURE TO READ BEFORE FLIGHT ++++verreeseesrnes 76 ~77
. PARTS |_|STS ...................................................... '78 - 99

MEMO ............................................................ ']OO EE- ’|O2

POS'TlONlNG DECALS ............................................. 103



INTRODUCTION

Thank vou for purchasing JR's gasoline engine powered GSR260Z. The GSR2607Z 1s an upgraded version of the
multi-purpose RC Helicopter "Voyager GSR260" which was born in 2003 to meet users need. The frame layout
has been revised while maintaining the ease of maintenance of the GSR260 - metal parts are used for the rotor
head, control levers, etc. to achieve a Teeling of rigidity and linear control response. The swash type has bheen
adapted to CCPM. The drive section emplaoys a spiral gear 1o minimise drive loss and gear noise. In addition,
the engine cooling efficiency has been improved with a newly designed large-size cooling fan and fan cover,
The GSR2607 also employs a stronger tall unit than that of the GSR260 1o ensures reliable control, The FRP
body has been refined and features outstanding visibility. To achieve full performance of the GSR260/7, pleass
read and understand this manual completely. In particular, the Tollowing warnings and the sections describing
assembly and adjustment. Please be sure to Tully undarstand the instructions in this manual before commencing
assembly.

Be Sure to Observe for Safety

Do not assemble or fly the product without seeking expert assistance. Be sure to receive guidance from aur
distributor or an advanced operator. An instructor 1s also requested to Tully observe not only the instructions
and precautions in this manual but also rules and manners for flight.In order to prevent a fire or injury, always
observe the precautions with each flight.If you have caused an accident during flight or in other circumstances,
we will Take no responsibility for it or any resulting damages. When flying the product, care should be Tully
taken (at yvour responsibility) to enjoy, safe and pleasant flight. The manual describes warnings, dangers and
cautions reguired for safe assembly and pleasant flight. They are very important for preventing accidents such
as fireinjury, etc, symbols are used to indicate the precautions for preventing accidents from erroneous handling
of the product. These symbols have the following meanings. Read the precautions mentionad in each process
before proceeding.

Neglect of this precautionary notice is very lkely o result in death or serious injury of the
/N DANGER [/ - / kel o

Neglect of this precautionary notice is likely to result in death or serious injury or damage
A WARNlNG 0 %ropemes. ’ ! ! o ’

Neglect of this precautionary notice is not likely to result in death or serious injury but
NOTE may result in wound or damage to properties.

Request This indication provides the information on assembly and handling, which you have 10
understand for safe and pleasant flight of the Product.

“Serious injury” . “wound” |, "damage to properties” |, and “user” are defined below.
Serfous injury: Refers to & fracture of bone, poisoning, etc. After effects may require you 1o be
hospitalized or go to hospital for a long period of time.

[njUry: Refers to an injury, burn (high-/low-temperature), electric shock, etc. which requires
you 10 be hospitalized or g0 10 hospital for a long period of time.

Damage on properties: Refers 1o expensive damage 1o a house, household goods, domestic livestack, or
other animals.

ser . Refers firstly to the person who assembles and operates the product. T also
includes not only the person who purchasad the product, but alsa nis or her family,
guests, and anvone alse to whom the product has been lent or transferred.

This Product s not a toy. It reguires expertise and skill to operate correctly. When flying care should be fully
taken to correctly handle the fuel and electric accessories to ensure safaty.
Keep In mind that a radio control helicopter, which is controlled by a weak glectric radio frequency, may g0 out

control for many reasons - always pay attention 1o vourself and yvour surroundings.
P.3



TAKE GUIDANCE FROM OUR DISTRIBUTOR OR ADVANCED OPERATOR

The CSRZ60/ is a large sized helicopter powered by a 26cc gasoline engine. Because 1T s designed with the
assumption that 1t flys under pavloaded conditions, there are various differences in handling from that of a
normal glow fuel, electric motared, or small-sized R/C helicopter. IT vou are a beginner with R/C helicopter, do not
try to assemble or fly this model by yourself.

Becalse the GSR2807 can be assembled with ease, it may look simple and easy to assemble it. However, it
actually reguires extremely delicate assembly, adjustment and operation. Take appropriate guidance from our
distributor or an advanced operater so that you can fully exhibit its full performance and enjoy flying 1t If you
are an average User you may assemble the model according to the procedures detailed in the manual. If you may
notice a fault or a fallure you may nct be able to procead. When you cannot complete the assembly properly by
yourself, it is recommended you take guidance from our distributer or an advanced operator. Also, at the time
of flight be sure to take guidance. Flying the helicopter alone may involve great danger as well as damaging its
precious body. Getting proper guidance helps prevent accidents and damage. Remember to assemble correctly
and pay utmost attention to safety.

IT an instructor has questions regarding assembly contact our distributar .

Buy a Radio Control Insurance Policy

Althougn this radio control helicopter is great Tun, it could be a deadly weapon. Therefore, give suUfficient
consideration as 1o where 1o fly it and the surrounding circumstances. Be sure 1o buy a “radio control insurance
policy” as a precaution. For detalls of how to buy this, inguire with our distributor or a nearby radio control
model shop.

Take Special Care Handling the Fuel

For flight, the GSR2807 employs a mixture of gasoline fugl (or petraly and oil. This fuel is very dangerous. Take
special care to the following items (as well as reading precaltions indicated on the fuel container).

Liquid fuel Tor this R/C model is very flammable. IT 1T leaks, it may be ignited. NEVER use an open flame near the
model or fuel tank. Because the flame from a cigarette may Ignite 11, do not smoke during use of the OSRZ60 7
When carrving the fuel, be sure to put 1T into metallic, rigid tank and keep it in place with no fire. Do not store the
fuel in the vicinity of potential sources of ignition such as batteries. DuUring use, keep the fuel away from batteries
and potential lgnition souUrces. Do not Use a plastic container, because the fuel is likely to leak from it. If the fuel
leaks and adheres to the body of the model, wipe it off immediately. Leaving it may result in a fire.

Fuel s very volatile and may be vaporized in confined spaces. If iL is ignited in such a space, it may explode
and it is very dangerous. Keep the fuel in a well-ventilated, cool and dark place. Inside the trunk of a vehicle 1s
likely to be very hot. Do not leave the fuel in such a place. When supplying fuel to the model, be sure to stop the
engine and wait until it cools completely. If vou do not fly the GSR2607, remove the fuel from the tank. Be sure 1o
handle the Tuel cutdoors.

Some engines reguire specific Tuel. Refer to the instruction manual of the engine you use, Be sure to refer to the
instruction manual for your engine o determine the correct type and amount of oll to mix with the fuel.

P.4



PRECAUTIONS FOR HANDLING

@ Immediately after flight, the engine and muffler are very hot. Be careful for to avoid a fire or burn.

@ The accessories such as battery and electrical parts should be handled with care. If its coating is torn or the
connector is shorted, vou could be burnt or injured. Read the instructions for use of such accessories before
handling.

@ Do not charge or discharge the battery near an open fire or in a hot environment

@ Unnecessary disassembly or modification of any companents is strictly pronibited. Neglect of this could result
Ina faull and/or accldant.

@ Stop the engine before doing the following actions:

M when you make adjustments to the helicopter body or the control system;

@) when vou replace any accessories or parts;

@ when the helicopter has something wrong or when you note unusual noise, smell or vibration;

@ when danger is expected.

@ Use the parts within their service limits, If indicated.

@ In order to realize a pleasant flight, try to keep an appropriate gear hacklash, movable parts moving smoothly,
bolts tightened, and parts lubricated or replaced as required..

Precautions for Safe Flight

Althougn vou may believe vol have taken all possible care during assembly, the model could still crash due to
slight assembly faillure, operational mistake, service Tailure (loose bolts. efc.), Interference and so on. Always
keep in mind that the radio control helicopter, which is cantrolled by radio frequency, may go out of control for
some reason, and the operator should pay attention to himself/herself and the surrounding circumstances at
all times for a safe flight.

© To fly the helicopter, it 1s necessary 1o fully master operational skills for flight as well as basic flight methods.
Receive glidance from our distributor or an experienced operator and operate under their instructions.

O If you notice an abnormality before flight, be sure to eliminate the cause before lying.

O If two or more radio devices are used simultaneously on the same freguency, you ¢annot operate the helicopter
because of interference. If someone else Is Using the same freguency, operation may stop. If there s interference
despite no one using the same Treguency, a source of interference exists. Never fly until this interferance has
been cleared.

Flying Site and Range
() The flying range of the helicoptar is defined as a distance where it can recelve the radio freguency signal from
the transmitter. However 1ts true range is where vou can confirm the behaviors of the helicopter with your own
eyes.
(@ Never operate the helicopter in a place wheare yvou may lose sight of it, or the radio signal from your transmitter
fails to reach it - as a crash is very likely.
(3) Try to understand the surroundings at all times and never fly in bad weather, such as strong wind or rain, at
night or in low visibility.
@ Never 1ly in a place where there are people, cars, schools, hospitals, other buildings or obstacles, or by a river
or on the seashore; fly at an exclusive airfleld where radio signals are controlled.
® Do not fly near roads, tracks, electric lines, high-tension lines or other chjects determined dangerous.
® Compared with a glow engine powered helicopter, this helicopter is considerably quieter, but try not to disturb
the environment either by the exhaust note from the engine or wind roar from the main rotor.

Observe these rules and manners 1o help enjoy this R/C helicopter.
P5



Precautions for the Operator

The following items are precautions for the operator flying the GSREZ2607. Be sure to abserve them - fallure 1o
observe them may result in serious accidents or injuries.

@ The following persons or those in the following states should never operate the GSR2607.

@ infants, children, or other persons who have no knowladge or experience of R/C helicopters;

® pregnant woman;

@® when you are tired, ill, under influence of medicine or alcohol and cannot make proper judgment in safe
operation;

® when vou are a heginnar or borrow someone” s radio control helicopter and have not taken sufficient safety
guidance on the operating methods; or

@® those who are believed to be incapable of flying a radio control helicopter.

(@ Wear easy-to-move clothes.

® Choose to wear clothes whose edges or hems can not come into contact with the rotating parts of the
helicopter, the antenna or controls on the transmitier, endangering vou.

@ |t is very dangerous if accessories such as rings, bracelets, etc. are caught by the helicopter or the
transmitter. Remove them and bundle long halr so that they will not be caught.

@ In order 10 protect your feet, wear solid, easy-to-move shoes, avoiding sandals or high-heel shoes.

@ VWear acap, gloves, sunglasses or goggles as required.

3 Do not fly the Heliconter in an unnatural posture.

@® Avoid standing on an unstable or slippery place.

@® Do not fly while looking backward, sitting or lying.

® Lo not bring the helicopter too close to the operator or surrounding people (f there are bystanders,

make sure that they are behind the operator).

@ Take sufficient flight breaks.

@ Anexcessively long flight makes the operator lose his/her concentration due to fatigue, leading to accidents.
Take adeqguate Tlight breaks. Avoid an unreasanably long flight, which could result in unexpected accidents or
injuries.

F.6



Precautions for Starting

M Make sure that the polts for the blades (main rotor, tail rotor) are properly tightened (there should be some
movement possible). Check all the other screws to confirm they are properly tightenad. Retighten any loosened
SCrews.,

@ Make sure that no tocl used for assembly or adjustment has been left in the helicopter body, and that all the
parts affecting the flight performance are free from fault.

(3 Keep the alrfield as neat and tidy as possible and place the helicopter in a stable place (objects such as
cables, wires, strings, debris of broken parts, screws, etc., may be scatiered by the wind pressure from the rotor
and damage the helicopter).

@ Make sure that the batteries in the transmitter and the receiver are fully charged.

® Turn on the transmitter first and then turn on the receiver

® Conduct a distance (range) test of the transmitter. With its antenna ccllapsed, move 15m or so from the
helicapter. Move the controls and confirm movement of the helicapter servos follows the sticks. IT It does not
move properly, check the cause and have 1t repaired, If necessary.

@ Extend the transmitter’ s antenna to its full length. Put the receiver’ s antenna through an antenna pipe
and make sure that it can easily receive the radio signal, paving heed to ensure it cannot to be caught by the
movable parts (do not bend or bundle it).

© Starting

M When starting the engine, make sure that there 1s no person, animal or obstacle around the helicopter, which
may be caught by the rotors.

(2) After starting the engine, make sura that it stops by shifting the throttle stick to the slowest position. Operate
slowly, because it is very dangerous to increase the rotation abruptly. Shift the stick slowly to perhaps the 2b%
position and wait for scme time. Once the rotation increases and follows the stick operation, T s ready to fly. If
the throttle stick is moved suddenly to a high position the nelicopter will dangerously leap up Into the air.

@ When moving to a take-off site, note that if your clothes contact the transmitter” s stick, the rotor may start
running abrupntly. Please proceed with caution.

@ When floating the helicopter into the air, be sure 1o remain at least 10m or so from It

® To set up the transmitter or adjust the Helicopter, first land. Pay heed not to allow part of your body or clothes
to contact the transmitter” s stick by mistake, and do not put the transmitter down in a standing position
because wind, etc. may tip the transmitter over, bumping the throttle stick, causing the helicopter to leap into the
air abruptly, endangering vourself or others.

® Do not put your hand or any objects into the movable parts while they are running.

@ \When checking the tracking adjustment stay at least 5m or more from the helicopter.

© Stopping

Once the engine and main rotor have completely stopped running, hold the head with your hand and turn off the
power switch of the recelver. Turn off the power switch of the transmitter last.

P.7



Precautions during Flight

@ If you note an abnormality such as unusual noise, vibration, etc. during flight, land the helicopter in a safe
place swiftly and eliminate the cause prior 1o flving again

@ If the main rotor comes Into contact with the ground during flight its appearance may look faultless, but fine
cracks or distortions may have occurred in different parts. If you continue to fly 1t in that condition, the cracks
may extend, allowing the inner lead welght to fly aut or cause the main rotar to come of the main rotor grip, thus
leading to a seriolUs accident. If the main rotor is damasged even slightly or 1T there is a possibility of damasge,
replace It with a new one immediately.

@ Never look away from the helicopter during fight. If you do so even for a short period of time, 1t may change
its posture or you may lose sight of it, and loose control. Always assume the worst-case scenario and all care
should be taken to prevent a crash.

@ Do not fly (or hover) the helicopter keeping the main rotor at eye level because it is dangerous. Always ensure
that the main rotor is higher than eye level.

® Always be careful and check the fuel level and voltage of the control system (transmitter and receiver).

® Do not touch the main rotor or tail rotor while they are running.

Inspection after Flight

M After a flight is completed inspect the following: Check screws for tightness and parts Tor wear, deterioration
and damage. Wipe off dirt and water drops fram the helicopter (7 dirt an the mavable parts is left uncleaned for
a long time, they may move less smoothly or mare irregularly, having a bad effect on the flight performance).

@ When storing the helicopter for a long period of time, ¢lean it before storage.

@ Store it in a dry, safe place beyond the reach of infants.

@® |1 it has damage or a problem, repair ar replace before storage.

@ To lubricate or replace the parts, follow the relevant parts assembly processes in the manual and the
instructions in the parts lists.

M Check whether or not the recelver and gvro are firmly secured, and free from problems.

B Check the recelver antenna wire from time to time because 11s core may have besn snapped. If snapped Inside
the coating it may not be apparent. Have it checked periodically by the manufacturer.

® Once your flight is finished, be sure to remove the fuel from the helicopter.

Consumable Parts and Other Parts

When replacing the consumable parts, Use our specified original parts or our authorized optional ones. Do not
modify these parts. Our product warranty does not cover any troubles resulting from use of non-original parts.
Do not use out-of-standard parts, hecause they may cause an accident or a problem exposing vou 1o great
danger.

F.8



PRODUCT WARRANTY AND LIABILITY INDEMNITY

[SAFETY PRECAUTIONS]
This is a sophisticated hobby Product and not a toy. It must be aperated with caution and common

sense and requires some basic mechanical ability. Fallure to operate this Product in a safe and
responsible manner could result in injury or damage to the Product or other property. This Product

s not intended for use by children without direct adult supervision. The Froduct manual contains
instructions for safety, operation and maintenance. [T is essential to read and follow all the instructions
and warnings in the manual, prior to assembly, setup or use, in order to operate correctly and avold
damage or injury.

PRODUCT WARRANTY |
Thank you for purchasing this product. The following describes the provisions on product warranty and

lHability indemnity. Read them tharoughly before using the product.

1. The product has been delivered to you after strict inspection. After unpacking the kit, be sure to check
I1s contents. If there are any faulty parts, contact our Distributor prior to assembling the helicopter.

2. For any pre-assembled item (rotor head, etc), be sure to check assembly of parts and tightness of bholts and
nuts. If an abnormality is noted, contact our Distributor.

3. For preduct faults and failures noticed before completion of assembly, we will replace the relevant
parts with new ones only when we have determined them as a clear incipient failure. Even if a specific
faulty part has an effect on other Taultless ones, our product warranty only covers the Taulty item.

If you have even the slightest suspicion on some parts during assembly, contact our Distributor.

4. Note that our product warranty does not cover any fallures of parts which have resulted from your
handling during assembly.

b. The cemponent parts of the product have been fully examined and checked In their design phase and
manufactured under a full management system. We have also confirmed through long-term tests that
they have no quality problem. However wear, deterioration, service life of parts, and the

performance of the helicopter depend greatly on the warking environment at vour site (assembly,
adjustment, flight condition, storage), and the characteristics of the helicopter differ considerably
depending on these unidentifiable factors. As it is virtually impossible for us to have direct involvement
with the product under yvour management, we will take no responsibility for any product failures which
have occurred during use after completion of assembly, and any accidents or losses attributable to them.
Note also that we will take no responsibility when yvou have used parts other than our original ones or
those produced by our authorized optional parts manufacturer, or for any other problems or accidents
resulting from modifications.

LIABILITY INGEMNITY
[1. The Product, by its dature, includes dangerous elements depending on how it is handled. When flying it,
operale It at your own risk, paving full heed to the surrounding persons and objects as well as yourself.

Note that we will take no responsibility for any accidents of whatever cause during use of this product.
It is recommended to buy a radio contral or recreation insurance policy just in case of Unexpected
accidents. For detalls of the radio control insurance policy, inguire with our distributor or a nearby radic
control model shop or insurance agent.

i



REPAIR AND AFTER-SALE SERVICE, TRANSFER OF PRODUCT

[REPAIR AND AFTER-SALF SERVICE]
For Repalr and After Sales Services of a JR Helicopter, please consult with yvour JR Helicopter distributor.

[Transfer of Product |
The manual may be accompanied by a supplemental manual, additional manual or errata because of

Improvements to the product or typographical errcrs of the manual. They may Include very important
Information for flight.

[(For Transferor]

When transferring the preduct hand over the accompanying documents together.

(For Transteree]

Check the accessorias at the time of handing over the helicopter. If you are not sure what has accompanied the
manual, check with yvour JR Hellconter distributor.

* These days an increasing number of goods have been transTerred (sold and purchased) through Internet
auction. The relevant parties are kindly requested to check the condition of the helicopter and the

existence of the accessories and It 1s tThelr responsibility to trade openly.

INSTRUCTIONS FOR DISPOSAL OF WEEE BY USERS IN THE EUROPEAN UNION |

This product must not be disposad of with other waste, Instead, it is the user's responsibility to dispose of their
weaste eguinment by handing It over 1o a designated collection point for the recycling of waste electrical and
electronic equinment., The separate collection and recycling of your waste eguipment at the time of disposal will
help to conserve natural resources and ensure that it 1s recycled In a manner that profects human health and
the environment. For more information about where yvou can drop off your waste equipment for recyeling, please
contact yvour local ity office, vour household where vou purchased the product.

(co X



ADDITIONAL ITEMS REQUIRED
1 2

A complete radio system capable of § Gyro
120 degree CCPM

X zer0 DsX12

DSX 9 DSX? , Etc.

Lead harness Gasoline Tuel & engine oll Tor Z2-cycle Use

W Cold, 60-core 150 LG (150mm) (engina-speacific or recommendsad fuel)
Several may be reguired

B

Engine starter

Hand-held fuel pumplgasoline-proot)

#0f a recoll starter is not used an elactric starter,
power supply and start shaft are reguired

JR Starting Rod
NO.6Oz2Y



TOOLS REQUIRED FOR ASSEMBLY

]

Phillips Screwdrivers
(Large - smalD

NUt Driver
{4 1o 12mm)

& 1

Drill: 3mm, 4mm, and amm

Universal Pitch Gauge

NO.60326

%@

Sclissors

___ﬁ
<0<

Long-nose Pliers

7R
CAG

CA Glue

=ml [ |

Thrust Bearing Grease
NO.61005

LT A\

Hobby knife

o:

Rule: 2bem or longer

=(EPOXY A |
=(EPOXY B |

Epoxy Glue
(Hardening Time; 30 Min. or More)

Diluted Soap Water and Spray

Other general tools reguired for
making a model

Useful Tools

JR Universal Link Trimmer NO.60219

—_— )

Hexagon Driver: 1.5mm, Z2mm, 2.5mm, 3mm, and 4mm

Blade Balancer

%

JR Universal Link Flier C NO.BOZ42

T

NUt Driver @ 4.5mm, 5mm, and 5.5mm

Reamer or Stepped Reamer



TYPES AND SIZES OF BOLTS AND NUTS

The Tollowing lllustrates the bolts used for GSR2607. Check the dimension of each part used during assembly.
These are just examples for each type- several different sizes are Used during assembly.

Flat Head Screw, M2 % 8 Self-Tapping Screw, M2 % 8 Setscrew M2 % 8
Name Naminal Dia. Length Name Naminal Dia. Length Name Nominal Dia. Length
o © o
) & &
= [ ‘Z"
o Eﬂﬂjﬁ £ @ E © =
= = =
Gjﬂ: Length Length Length
Flat Head Bolt M3 % 6 Socket Head Bolt M2 =< 8 Orag Bolt 1518
MName Mominal Dia. Length MName MNominal Dia. Length MName MNominal Dia. Length
oo ©
) s
= 5 Naominal Dia.
£ £
© Dmme © : ®
= =
Length Length
Button Head Bolt M2 X 8 Nylon Lock Nut M3 MNut M2
Name Naminal Dia. Length Name Length Name Length
@ @
) )
E [
= P v =
= Q) @e—T ¢
@ b ﬁ < Thickness — ]
Length Ei5
=
(o
=
Plate Washer M2 Spring Washer M2 CA Stopper Ring M2
Name Nominal Dia. Name Naminal Dia. Name Nominal Dia.
© ©
I &
o o
v & R
=4 O ¢
] (&)
= - =
Nominal Dia.
Tooth Lock Washer M2 #The above shows Tull-size drawings of the bolts used in each
Name MNominal Dia. assembly process. Refer to the drawings when assembling.
©
L
©
Yy =
1t |
(&)
=




PREVENTION OF LOOSENED BOLTS

= ~ The bg\ts may b? Iioosened If they are exposed to vibration for a long period of time.
Degrease ﬁ For this reason, it is necessary 1o take proper countermeasures to prevent them from

(x2)

being loosened. In each process, the bolts and mating tapped holes marked with the

symbols shown above should be degreased with benzene or alcohol and adhered with a screw locking agent
such as JR Thread lock (green: hard, red: soft).

The same applies Tor the parts marked with the same symbols. A parenthesized number added to the symbol
Indicates the number of bolts to be applied with the screw locking agent. For example, a spindle shaft is fixed
with two bolts, and only one symbol is indicated, omitting the rest. However, the symbol is suffixed with & number
such as (X 2). In this case, the screw [ocking agent needs to be applied to the two bolts (note that, It multiple
pieces of the same part are Used, the symbols including those for thelr bolts may be omitted).

Note: When applying the screw locking agent to a bearing-containing part, care should be taken not to
allow it into the bearing (T could cause a problem). There are two kinds of screw locking agents. As mentionad
above, green denotes a hard agent and red a soft one; use them properly, according to the instructions. When
red (soft) agent is required, the mark is used, and when the green (hard) one is required,

the mark is used. Specifically important areas are marked with a symbol @:ﬂ IT this symbaol
is indicated, degrease mare elaborately. After assembly, If yvou want to remove the bolts, etc. secured with the
scraw locking agent, burn it off by adeguately heating it with a torch or a soldering Iron (if you try 1o remove
them by force, you may damage the bolt or wrench and fail to remove the part). When burning off the screw
locking agent, care should be taken not to defarm the surrounding resin parts.

EPOXY ADRHESIVE AGENT

Bond the relevant parts marked with the following symbol, using an epoxy adhesive agent with
ooy | @ hardening time of 30 minutes or more. As with the screw locking agent, a number "(x 2)" next
to the symbol denotes the number of parts required 1o be adherad,

INSTANT ADRHESIVE AGENT

Baond the relevant parts marked with the Tollowing symbol, using an instant adhesive
agent.
As with the screw locking agent, a number "(x 23" next to the symbol denotes the number of parts reguired to be

adhered.
INDICATION OF TEMPORARY FIXATION

The areas marked with the Tollowing symbol should be temporarily fixed until assembly and
relevant process are completed. A number "(x 2)" next to the symbol denotes the number of
parts required to be temporarily fixed.

HOW TO USE CORD HOLDER AND SPIRAL TUBE

The following components are provided to protect lead harness of servo or gyro. Be sure 1o provide protection

<2

R/ Temp

z

(x2) [feiEDH/Temp

to prevent lead harness from entanglement with moving parts or rotating parts as shown below.

. Socket Head Bolt in optional position
Spiral tube

Cable Holder




BONDING OF BEARING INNER COLLAR

N some assembly steps, there 1s an indication to bond an nner collar 1o a bearing. For portions with this
indication, degrease the bearing and inner collar well, and bond them with screw lock agent as shown below.

The figure on the left shows an example of
bonding a bhearing to its collar. In this case,
apply a small amount of screw lock agent
to contact surfaces of the bearing (mounted
‘ o center hub) and its center collar. When

bonding, be sure to avoid ingress of screw
%l lock agent inside the bearing.

UNIVERSAL LINKS

There are four kinds of universal link.

Fach universal link has a front and back side and is mounted in the specified direction at the time of attaching
the linkage. The Tollowing describes how to tall the front and back. At the time of attaching the linkage, pay heed
to the direction of each universal link during assambly. (this is commaon to all JR models except the Parkmite)

Universal Link The side marked "JR PROPO" Is the front. At the time of fitting the linkage,
attach the universal link to joint ball while pressing the back side anto the ball.

EE()

Universal Link S

| IT vou take a close look at the central hole, its edge is stepped as shown in the

figure above, Attach the universal link 3 1o joint ball while pressing the stepped
side anto the ball.

Double Link A The side marked "JR PROPO" Is the front. At the time of fitting the linkage,

attach the double link & to joint ball while pressing the hack side onto the ball.
=)

Double Link L The side marked "JR PRCOPQ" is the front. At the time of fitting the linkage,
attach the double link L to joint ball while pressing the back side onto the ball.

@D C@ P.15




-1 CLUTCH BELL - PINION BRG CASE ASSEMBLY

® Tishten the Setscrews for the hex adaptor at the point where the Starter HEX Adapter rotates

...... ><’|
@ mm easily and there is no movement vertically (f the Starter Shaft is pushed up to far, the Clutch Bell
Setscrew  M4xd

cannot rotate smaothly).
e DANGER ® The Pinion Cear T11 and Pinion Bearing should be secured by applving screw lock agent to the
inside of the Bearing, The parts are a tight fit and must be inserted straight.

Starter HEX Adapter

Setscrew M x4

sSpiral Finlon Gear T11

Finion Bearing Case

Complete Assembly

HG Clutch Bell Assembly
w/Bearing

* Do not erip directly with pliers. Wrap with a clean cloth

and erip firmly but not too tight. If excessive force is applisd,

it may result in, damage or deformation of the pinion. Starter shaft

1-2  TAIL PINION GEAR ASSEMBLY
@ (Im ““““““ i Button Head Bolt M3 x 6

Plate Washer M2

Plate Washer M3

Tall pinion bearing block w/Bearing( = 2)

of the Bearing Case ) o
Spiral Tail Pinion Gear T17

O O ‘ Complete Assembly

Surface C down R

® Lpply screw lock agent to the inner surface of the Bearings (both top and bottom
bearings in the Tall pinion bearing block w/Bearings). Fit the parts firmly to Spiral Pinion
P.16 Gear T17 shaft and bond them securely.




1-3 SWASH CONTROL LEVER ASSEMBLY

Flat Head Screw, M2 % 8

[:j] ...... X8

Joint Ball

Flat Head Screw, M2 x 80 < 8)
sSwash Control Lever A

Joint Ball( = &)
Swash Control Lever B

@® Beware the direction of Swash Control Lever B.

-4 SWASH CONTROL ASSEMBLY

® Install the Universal Link so that the JR PROPO logo is orientated as in the figure
below. Be sure there is no up-down movement of the link.

Socket Head Bolt M2.3 X 15

@ .................. N,

Socket Head Bolt M3 < 8

©) [ »

CCPM A-arm Collar

® Install the Swash Control Arm Bearing Collars from inside the Swash Control Arm.

Universal Link

?;( CCPM A-arm Collar( < 2)

Swash Control Base

Complete Assembly

Swash Control ArmiAS)

Socket Head Bolt M2.3 x 15
Note the arientation of the link. P17



-6 FUEL TANK ASSEMBLY

o —
E — Tank Nut( x 2)
S H {O) ~~~~ X2 Washer 07 X 12 X 1( X 2)
3 - HG Tank Grommet
55,0 Tank Nut {(thicker)
E . Tank Cap
0 (0 ) X2 Gasoline Tube )
“— cut into 18 to 20 cm T e
3| Washer 07x12x] . -~
= Tank Filter
E Snap Ring Wire
-
3 Gasoline Tube (black)
3 length=11cm
s5— ;
3 TankNipple B Tank Grommet B
3 %I (thinnar)
-
E Tank Nipple C Fuel Tank
©E @ To install the fuel nipple In the Fuel Tank:
3 A U Attach fuel tube to the nipple, and then pass
“ 7 Gasoline Tube L the fuel tube through the hole in the fuel tank,
E length = 10cm _ . ,
—~_3 » pulling the nipple through behind. Carefully
_E @ After assembly, attach this line to the ( — remaove the fuel tube and install the washer and
< fuel inlet of the carburetor, ‘ nut. Now tighten the nut - use a 5.5mm wrench
—; * Be careful not to damage the fuel tube, on the flat surface of the nipple. Finally, install
& the fuel line again.
- 2-1 UPPER FRAME ASSENMBLY 1
7 H] ............ 3
5 | Shield Bearing F 04 x 08 x 3 P Servo Mount Plate B( x 4)
O |
3| CAStopner Ring M35 ncuding spare parts)
=
=
N
o

Shield Bearing F 04 X 08 X 3( X 2)
LF-840727

Upper Frame R

@ Attach the Bearings to Frames with the included
green Screw

lock agent. Be sure to degrease the surfaces
befare bonding.

Upper Frame L

P18



2-2 UPPER FRAME ASSEMBLY 2

&
{1
‘*(Ffr(,(,‘_'

§(r &l
G,

Note the direction

G"’ffﬂ

[
\(;,,%

Q@G

2

ﬂ- ot
<
i Carbon Upper Frame

@“D Twist Supporterd x 2)

Socket Head Bolt Holder M3( x 20)
* Beware the direction of the Bearing Case
* Stepped side down

Cross member L32 (w/step)
black( x 4)

© G -x8

Socket Head Bolt M3 x &

@ ...qu

Socket Head Bolt M3 % 10

Of o

Socket Head Bolt Holder M3

Bearing Block w/Bearing( = 2)
* Stepped center side up




2-3 UPPER FRAME ASSEMBLY 3
© %2 Q) IR - - 2

Socket Head Bolt M3 X 8 Socket Head Bolt M2 X 28

© [P =6 @  qummmm e

Socket Head Bolt M3 x 10 Setscraw M3x15

© m xﬂ@ ...........................

Setscrew M4 x4 MNylon Lock Nut M3

© [t @) rorrererene

MNylon Lock Mut 4 13.8 Plate Washer M4

Setscrew M3 x 150 = 2)

@iy,
* Hexagonal hole this s'deMZ
Sl T 48

——

/P@V sﬁ"”-’(p
Screwing depth: About 8mm

Cross Member L32( X 2)

Socket Head Bolt M3 x 10( x 6)

Grmes Memesr LAg Blemk] & 5 SG Upper Frame support Plate( < 2)

Socket Head Bolt M3 x 28( x 2)

LS Nylon Lock NUt M3( x 2)
Base Spindle Shaft :

5

NS
'°~.ﬁ

*Fix to D-cut
portions

Pitch Lever Spacer( x 2)
* Flat side toward the frame.

© ©

Setscrew M4 x 4 < 4)

Plate washer M4 Nylon Lock Nut M4 13.8

P.20



2-4 LOWER FRAME ASSEMBLY 1
@ ~~><1Q

Socket Head Bolt M2 x 10

............ ><8

Nylon Lock Nut M3

Lower Frame( x 2

Socket Head Bolt M3 X 100 x 1)

Lower Angla( x 2)

Nylon Lock NuUt M3 = 8)

* Assemble a left and right side. Lower Frame

and Lower Angle do not have difference of left

Body Catch L42( X 2) and right. Pl



2-b LOWER FRAME ASSEMBLY 2
@ """"" #B Socket Head Bolt M3 X 10( x 8)

Socket Head Bolt M3 x 10

:
© (oo - X2 % socket Head Bolt Holder M3( X 8)
S0cket Head Balt M3 > 12

@ ...Xﬂr

Socket Head Bolt M3 % 18

Of )

Socket Head Bolt Holder M3

Cross Member LEO
black( = 2)

Cross member L80
(w/step) black( = 3)

Lower bearing
block w/Bearing
Front Bed

Front Bed Spacer{ x 2)
* Beware the top and bottom directions

[ Narrow side up

Socket Head Bolt M3 < 18( x 4)

O CH

Socket Head Bolt M3 x 120 x 2)

* Note the direction of the Bearing Case
Up

%z

P



2-6 FUEL TANK ASSEMBLY

Tank Mounting Rubber( x 2)

@ First put the Tank Mounting Rubber on the left side of Lower Frame and install the Fuel
Tank through from the right side. Then put the Tank Mounting Rubber on the
rignt side of the frame to secure the tank.

Ped3



©

Socket Head Bolt Holder M3

2-"7 UPPER FRAME - LOWER FRAME ASSEMBLY

ORI - - < 1 4 [ o E’io
=]

Socket Head Bolt M3 x 35 _ 5 O

P.24

*Mounting
position

Cross Member L32
4 black( x 3)
;' - N 0

N
2 Il o
C il i
’
s
s
i
(152) 5
i .-
f < 3
)
s
]
@

>
Spacer L2

black( x 14)

4

Socket Head Bolt Holder( % 14)



© [Dump--x5

Socket Head Bolt M3 % &

Plate Washer M3

sniral Main Drive Gear 188
* The gear can be fitted either way up.

Altorotation Slesve Collar

Plate Washer M3( x &)

Altorotation Unit
w/Bearing

Altorotation Sleave

Complete Assembly
The round side up

o)

Socket Head Bolt M3 =< 80 x 5)

3-2 DRIVE GEAR INSTALLATION

@ First install the main shaft, passing it through the bearings and then the

Nylon Lock Nut M4

Setscrew M4 x4

@mm:ﬂ ................

@ :IW...M Autorotation Sleeve,

@ Next fit the special socket head bolt (M4x26)

special Socket Head Bolt M4 X 26| @ Now pull up on the Main Shaft, and press down on the main shaft collar. Secure

:’; @ .............

the Main Shaft Collar with four M4 Setscrews, Make sure that the Main Shaft does
not move up and down.
@ Adjust the backlash so that the gear rotates softly. Then apply screw lock agent

""""""" X2 | tothe bolts temporarily fixing the Bearing Case, and tighten them securely.

* Adjust the backlash roughly to the thickness of twao plastic bags containing

® Apply the supplied grease

sparingly onto the gear.

* Sand and dirt is likely to adhere.

Be sure to clean and maintain %

regularly,

components.

Maln Shaft

Longer side up
A

P

s

&
&

) )

N

Special Socket Head Bolt M4 X 26 25



3-3 LANDING STRUT - LANDING STRUT SUPPORT ASSEMBLY
© [Gmmmox16

Socket Head Bolt M2.6 X 10 Landing Strut( x 2)

@ E|IIIIIIIllllI.lIIII.llIIlIIIIII e

Socket Head Bolt M3 x 18

@ ............... <16

MNylon Lock Nut M2.6

li .................. Xﬂ.

MNylon Lock Nut M3

Landing Strut Clamp( = 4) ;
) Socket Head Bolt M2.6
Nylon Lock Nut M3( x 4) . ; X 100 x 16)

Nylon Lock NUt M2.60 < 16)
Sockel Head Bolt M3 < 180 x 4)

@ ......... X168

Socket Head BoltM2.6 x 10

@ ~~~><4

Socket Head Bolt M3 X 18

@ ............... X6

Nylor Lock Nut M2.6

.................. i

MNylon Lock Nut M3

Landing Strut Clamp( = 4)

Landing Skidi x 2)

Nylon Lock Nut M3¢ x 4) Socket Head Bolt M3 x 18( x 4)
Nylon Lock Nut M2.6( X 16)

P26 Socket Head Bolt M2.6 X 10( x 16)




3-b ATTACHING LANDING STRUT ADAPTER

Setscrew  4x4

Do not tighten too much

Setscrew M = 40 x 8)

* Fix slight distortion or twist of temporarily assembled
Landing Struts by placing the assembly on a flat
surface. Then tighten all Socket Head Bolts that were
temporarily fixed in the Assembly processes 3-3 and
3-4. Finally, screw the four M4 Setscrews from ehind
the Brace Clamp and fix them.

3-6 LANDING STRUT ADAPTER DAMPER ASSEMBLY

MNUT MB( = 4)

© (i

Socket Head Bolt MZ.6 X 6

©) [

Socket Head Bolt M6 < 10

-

Spring Washer Me( x 8)

!

*Tighten so that the
edges are parallel.

7 3
\ o ) ﬂ ............ w4 J
Nut ME
............ «8 Tooth Lock
Washer MB( x 4)
Spring Washer ME

Landing Strut Adapter
Damper( x 4)

L |

Tooth Lock Washer Mé&

Make four sets.

Socket Head Bolt Me x 100 x 4)

Socket Head Bolt M2.6 X 6( x 4)



3-7 LANDING STRUT INSTALLATION
@ """"" X8 * Example of Landing Skid Wire

Socket Head Bolt M3 x 10

© [

@ H ............... x24

Plate Washer M3

Nylon Lock Nut M3( < 16) Landing Skid Wire( x 4)
Plate Washer M3( x 24)

W <)@ @ W
@w;/a
5 @

© @

P.28



3-6 COOLING FAN SHAFT INSTALLATION
@ ..................... <4 Socket Head Bolt M& x 18

*Use the included wrench to
Socket Head Bolt M3 X 6

tighten securely. Use of
@ e optional No.b5078 Stopper
is recommended.

Socket Head Bolt M6 < 18

HG Cooling Fan Hub

Cooling Fan Adapter

o )

Important!
Socket Head Bolt M3 x 6 x 4) , _ . .
If vou tighten the Socket Head Bolt while pressing the back of the engine

down on a hard surface the recoll starter may be damaged. Take care.

3-9 CLUTCH SHOE INSTALLATION & REMOVAL OF INSULATOR, ETC.
©) (-2

Socket Head Bolt M4 % &

Clutch shoe

* Remove the Insulator, Gasket and Coil to allow
installation of the Engineg into the hellcopter (the
original coll mounting screws are not reused),

Pl



Sockel Head

* Insert the

Frame.

o ‘e"

SR,

i
L)
5

Socket Head Bolt M4 X 12

Plate Washer M4

@ Referring to the drawing on the right, align the Engine so that the bottom of Clutch
Shoes and that of Clutch Bell are parallel. If the Clutch is inclined, loosen the bolts (four,
left and right) of the Pinion Bearing Case, adjust the angle and readjust the backlash. After
adjustment, Tix them securely.

@ To improve ease of maintenance, screw lock agent should not be used for two types of
Socket Head Bolts fixing the Engine. Therefore, tighten the bolts securely to avoid loosening.
Make sure that there is no loosening at regular intervals during use and tighten them as

required.
P.30

Cooling Fan

Bolt M4 X 12( x 2)

Cooling Fan onto the fan

hub through the side of the Lower

@ mm e % @\P\ate Washer MA( x 6)

& %\
@ mmmwxa Socket Head Bolt M4 x 15¢ x 4)
Socket Head Bolt M4 X 15 %\
* Only this screw must be temporarily fixed.

/N\ cAUTION
N A
o o] > ]
W Il

73 T
7

Inclined Acceptable

a]




Flat Head Bolt M3=x06

@ nsert six M3 Flat Head Baolts into between the
frame to fix the Cooling Fan.

* Do not over tighten,

Flat Head Bolt M3 X 6( X 4)

| V \}1 L ::' il e’y

LLATION

k
3-12 COOLING FAN SHR

@ '“><4

Socket Head Bolt M3 x 16

O -

Socket Head Bolt Holder M3

Cooling Fan Shroud / -

el ra /
S ;:

Socket Head Bolt
Holder M3( = 4)




3-13 CHOKE LEVER INSTALLATION

© ﬂ'ﬂ]l ............... e

© (um oo 1

&) )i SESSCCRRE =]
Flat Head Screw, M2 x 10

[j] ............... 5

JOHERE Flat Head Screw, M2 < 10
E ............... e

MUt M2

Button Head Bolt M3 X &

Joint Ball

Throttle Lever
Choke Lever\é? o
\@ @w‘/\eﬁ\g
Choke Laver Spacer

\Nut M2

Setscrew M3 X 3( X 2)

@ Adjust the Choke Lever angle so as it does not touch the Cooling Fan Shroud or Alr Cleaner in the subsequent steps,

and then tighten securely.
@ Fix the Throttle Lever temporarily. After adjustment of its angle setting up the throttle linkage, tighten securely.

Pladd



3-14 MUFFLER - CARBURETOR INSTALLATION

(T
g
x

Screw M5 x 55 (attached to Engine) Stainless Socker Head Bolt M4 x 16 (attached to engine)
@ - @ Eﬂm ............ <
Muffler Mounting Bolt (attached to Enging) Socket Head Bolt ME = 20(attached to enging)
Alr Cleaner @ After installation of the Air Cleaner, adjust the

Choke Lever to an angle so as it does not touch
the Fan Shroud or Alr Cleaner when opening and
cloging 1. Then apply the screw lock agent to the
M3 Button Head Bolt installed in the previous
step and secure.

Screw Mb x Lo x 2)
{(attached to Engine)

Carburetor

Socket Head Bolt Mb < 20
(attached to Engineg)

Spacer

Gasket(for Carbureton
* Only one of two attached

pleces are Used.

GCasket(Tor Insulator

@ nstall the removed Insulator, then install
the Carburetor, Alr Cleaner, and Muffler.
Use the bolts supplied with the Engine. Be
sure to install the Gaskets as indicated.

(attachad to Engine) P33



3-15 INSTALLING FUEL LINES

Foralr purge

Cirection of Fuel Filter

Fuel Tank side Carburetor side To Carburetor for overflow

Short Long

@ [nstall the Fuel Filter in the middle of Fuel Tube connected to the Carburetor. Attach the Fuel Tube for air purge and
that for overflow to the helicopter body by means of Nylon Ties, etc. Fix the tubes to avoid fuel on the helicopter body
(because fuel may come out of the tubes).

P.34



3-16 COIL INSTALLATION
© F—mmmm-~e O] B

Socket Head Bolt M4 =< 30 Plate Washer M4

:: @ ........................ %2 @ XD

Nylon Lock Nut p4 Spacer 4xBEx14

7
Nylon Lock Nut M4( < 2)

s

SN

lenition Coll Cord

Spacer 4 x 8 x 14(x 2)

’ Plate Washer M4( x 2)
G

Install the Coll so that its direction s
as shown in the figure below (viewed
from the front of the helicopter).

Frame side

Center d Socket Head Bolt M4 x 30( x 2

&

t\/.‘ @/

Socket Head Bolt
temporarily fixed in the
process 3-1

Red ‘ Black,
@ When mounting the Coll, be sure to fasten one end of the Ignition Coil Cord as shown above.

@ After installation of the Coil, put the Plug Cap on the spark plug of the engine and connect the lead coming
out of Coll (not the Ignition Coil Cord) with the red lead at the bottom of engine (the black lead of engine is a

grounding wire for stopping the engine. Attach it so that it cannot touch the engine ar frame directly). P 35



4-1 SWASHPLATE ASSEMBLY

® Adjust the Swashplate by tightening four M4 Setscrews to minimize unsteadiness

O O:@mg ............ x3 | (slop) of the upper plate and lower plate of Swashplate. If there is such unsteadiness,

i a— tighten the four M4 Setscrews as shown in the figure below and adjust them ta minimize
the unsteadiness. Be sure to tighten them gradually. If vou tighten them too much,

ﬂ] ~~~~~~~~~~~~~~~~~ X2 | the lower plate may be deformed, damaged or may not ratate smoothly (if vou do not
oint Ball Spacer t2. eel unsteadiness, vou do not have 1o use these bolts). Note that the unsteadiness o

Joint Ball 5 2.75 feel tead d th t th bolts). Note that th tead f

D] ~~~~~~~~~~~~~~~~~ <4 Swashplate cannot be completely eliminated - do not tighten the bolts too much.

Joint Ball w5 : * Do not hold the ball in the

O I e %3 Install Joint Ball Spacer center, but hold the upper part of

(t=2.75) in two positions  the swashplate plate.

Setscrew MAx4( Nylok) e

€ innininn R w7 only. .

Flat Head Screw, M2 < 8

@ Um-ﬂm ............... x2

Flat Head Screw, M2 x 10

Checking the Swashplate

Joint Ball Spacer t2.75( x 2) Joint Ball¢ x 4)
oint Ball( X

Flat Head Screw,
M2 X 8( x 2)

setscrew Md < ANylok)( = 3) Swashplate Assembly
* These special Nylok setscrews do not require screw lock.

4-2 WASHOUT ARM ASSEMBLY
() sssrsussns “D i

Joint Ball Washout Arm Assembly( x 2)

@ ~~><2

Socket Head Bolt M3 x 14| Washout Base

P56



4-3 SWASHPLATE - WASHOUT INSTALLATION

@ Fit the washout link of washout Assembly to the Swashplate balls with Joint Ball Spacers.

4-4 MAIN ROTOR GRIP ASSEM

H ..................... %2
Washer 03x45x1

[j] .................. w4
Joint Ball

m ..................... %D

Joint Ball Spacer t1.5

© (G oo o

Socket Head Bolt M3 X &

© [Eommy -2

Socket Head Bolt M3 X 12

5] fommmmm e =7
Flat Head Screw, M2 X 8
) DIEEEEEEEEREED « - cveeerveeees X2

Flat Head Screw, M2 x 10

* it to this side.

LY

* Make two sets.

Socket Head Bolt M3 % 12( X 2) Main Rotor Grip Assemblv( x 2)

d_Q)

mt Ball Spacer t1.5¢ X 2)

Flat Head Screw,
M2 X 8( X 2)

Joint Ball( x 4)

Mixing Arm Assembly( > 2)
Button Head Balt M3 X 15( x 2)

Note The direction of Mixing Arm and position of Joint Ball

FL3%




4-5 CENTER HUB ASSEMBLY

Socket Head Bolt M3 X 8

xﬂ_

O-ring 10 % 18 x 4 (rigidity: 90 desrees)

O iy -

Socket Head Bolt M3 X 8

@® \When doing maintenance, hold the part of
Spindle Shaft shown in the figure with spanner. Center Hub Assembly
_ “JR” logo is marked on one
Spindle Shaft : . :

side for easy distinction
when installing Main Raotaor

Blades.

Spindle Shaft Tube
*|f the Spindle Shaft Tube and O-ring ars
hard to insert, apply a small amount of
O-ring lubricant.

4-6  MAIN ROTOR GRIP INSTALLATION

ﬂ2© mz - 2 (0) @mm]z

Spindle Washer M6 Grip Spacer Spindle Shim Washer Thrust Washer Button Head Bolt M6 x 1

(<) mm ...... x4
Flat Head Screw M2 < 8

Center Hub side

m » Grip Spacer( x 2)

* Do not tighten too hard.
Flat Head Screw,

M2 X 8( X 4)

Thrust Bearing 09 x 17 X B( X 2)
Apply No. 81005 grease exclusive
for Thrust Bearing.

Inner dia.

Thrust Bearing Cap( X 2) s small

Inner dia.

large S
& No distinction of

front and back
P.38



4-7 SEESAW INSTALLATION

©
%

! I I
' B Wl J
1 [y e !
L

® Apply a small amount of screw lock

agent to the Seesaw Center Collar
and bond it to the inner surface of the

seesaw bearing.
Button Head Bolt M4 x 8( % 2)

Seesaw

Seesaw Center Collar( x 2)

Mounting nosition of Ball Arm

e T— (— Ball Arm LB( X 2)

Mount on auter side.

4-8 MAIN ROTOR HEAD INSTALLATION

Socket Head Bolt M2.6 X 10( X 2)
@ (m ...... 0

Button Head Bolt M4 x &

© (Gmommm X2

Socket Head Bolt M26 % 10
@ [mm] ............... ><2
Setscrewy M3x4

Button Head Bolt M4 X 8( x 2)

o

Washout Stopper

N

* Raise it until it hits the Center
Hub and temporarily tighten Setscrew M3 x40 X 2)

the setscrews.

0 Fadid



4-9 FLYBAR ARM INSTALLATION

* Make two sets. 11mm
— P -

R JR PROPO .
\Threaded rod M2.3 x 25( X 2)

Lniversal Link( =< 4)

Flybar L520
Setscrew M4 x40 X 2)

Poly Slider 4.1 x 6.5 X 0.13( X 2)

* lUse these If the Flybar case
has side 1o side movement.

/N WARNING

@® \When mounting the Flybar Arm
B, note the direction of the Universal

Flybar Arm A( X 2)
Links. If they are mounted incorrectly, ' '
the link may come off. @) x4
Socket Head Bolt M2 x 10
@ mm ......... ><2

il

Jiy
About 210.5mm

4-10 FLYBAR PADDLE ASSEMBLY

Flybar Paddle B( % 2) * Make two sets.

Paly Slider 41%65%0.13

Flybar Paddle A X 2)

Insert Welght AC X 2)

Insert Weight B( = 23

P.40



4-11 FLYBAR PADDLE INSTALLATION

(x4)

Faddle Stopper( x 2) o m w4
* Fit them into the Flybar Paddle and screw Setscrew M3xd4

on the Flybar. @ mm]] sl
B—Red 1 2 sSetscrew  M4x4

Setscrew M4 X 40 X 2)

Setscrew M3 x 40 X 4)

)

About 48mm

Screwing depth »
® Fix the two Flvbar Paddles so that they become o) O \
parzallel with Flybar Arm A. * Fix the Flybar Welght at
the point where it hits the
Flybar Paddle.

4-12 UNIVERSAL LINK INSTALLATION 7

Threaded rod M2.3 X 7h{ X 2)

60mm
] -

@ AT Li [T JR PROPD

Universal Link( x 4) L s LA O A NES

Threaded rod M2.3 x 15( X 2)

Universal Link S % 4)

* Make two sets.



5-1 HG TAIL GEAR CASE ASSENMBLY

setscrew M4 x40 =< 2)
@ Dmm ......... ><2

Setscrew  4x4

© @m x6

Socket Head Bolt M2.6 % 4

HG Tail Gear Bearing Case A

HG Tail Gear Plate( x 2)

HG Tail Output Shaft
Socket Head Bolt M2.6 =< 40 x 6)

HG Tail Gear Bearing Case B

Hh-2 HG TAIL GEAR CASE ASSEMBLY 2

@® Insert the Tall Boom all the way to the end of HG Tail Gear Base (until the Tail Boom stops).
@ i @ Pass the Tail Pulley through the belt and instzall the HG Tail Gear Plate to HG Tail Gear Base.

Be sure to check left and right of the HG Tall Gear Bearing Case are correct. Attach HG Tall
@ .‘.><2 Bearing Case A temporarily as shown below.

Socket Head Bolt M3 < 8§

Sacket Head Bolt M3 X 6

HG Tall Gear Holder B
{Tor Body)

Tail Drive Belt 6053M2100
HG Tail Gear Base

Left Right

D

Q

Tail Boom L9776
* Beware the direction

0
]

of hole

Tail Rubber N

The hole must came 1o the
right viewing from the back.

HGZ Tail Bearing Case B
with shorter cylinder part

HEZ Tail Bearing Case A with
longer cylinder part

Socket Head Bolt
M3 X 6( X 2)

Pl

Socket Head Bolt M3 x 8( < 2)



5-3 HG TAIL GEAR CASE ASSENIBLY 3

@ ...... R @ If the Tail Cutput Shaft has any back and forth movement in the direction of shaft when
temporarily assembled, remove HG Tall Bearing Cagse A (temporarily fixed) and insert Washers
(0b x 07 x 0.05) as reguired to eliminate this movement, as shown in the drawing on the right.
@ “ """""""" x4 | After installation of the Rear Body, apply the screw lock agent to the temporarily fixed bolts

Washer 05x07x0.05 and tighten securely.

Socket Head Bolt M3 X 8

Washer 0b x 07 x 0.0b( x 4)

Socket Head Bolt M3 x 8( x 2)

Cross Member L16

* Move the Tall Rubber to Tail Gear Base and
fix 1t to Tall Boom with instant adhesive.

© (o -

Button Head Bolt M3x5
@ ......... %3 Socket Head Bolt M3 X 8( x 3)
Socket Head Bolt M3 x &

Button Head Bolt M3 x 5
* Fix to the hole on the front of HG Tall Gear
Holder.

e

* o Insert the Button Head Bolt to the hole of
Tail Boom and fix it

Cross Member L16

* This bolt should not be removed
when installing the baody. Fix it securely.

P.43



5-5 TAIL SLIDE RING ASSEMBLY

@ Note the direction of the Tail PC Link. Fit with the side showing four circles in the

e — 2| direction indicated.
Tall B LinkHn @ The Tail Slide Ring Sleeve is reverse thread. Beware the tightening direction.
ﬁ ” ..................... X6

E Stopper Ring M1.5 (ncluding spare ones)

* Fit the Stopper Ring
to the slot securely.
@— £ Stopper Ring M1.5( % 4)

S

i Tail Slide Ring Sleeve AC/—\UTIOI\I

Tall PC Link PInC X 2) * Because 1t s reverse screw, beware
the tightening direction.

Tall PC Plate

Tail PC Link( x 2) ¢

5-6 TAIL PC LEVER INSTALLATION
Hj ............ %2 Tall Pitch Control Lever

Tail PC Bearing Collar

U ............ ><’|

Jaint Ball

* Install the Joint Ball

(x2) [Rel_ =& to outer hole.
© H """""""" *a Tall PC Bearing Collar( x 2) L B
O-Ring 05Xx07X1 * Bond 1T to the inside of Bearine.
@ ......... ><2
@mj Shield Bearing LF-7407720 % 2) Flat Head Screw, M2 X &

Tail PC Slide Bolt
@ ...... X2
Socket Head Bolt M3 X 8

& pnstnniniry ERERRPRRR <
Flat Head Screw, M2 x 8

Tail PC Slide Bolt( X 2)

Sockel Head Bolt M3 x 8(x 2)

*set and fix the Tall PC Slide
Bolt into the slot of the Tall
Slide Ring.

P.44 O-Ring 05 x 07 X 1( X 2)



5-7 HG TAIL CENTER HUB ASSEMBLY

Plate Washer M3( X 2)

Inner dia.

Washer 8 X 10 X 0.6( X 2)

Sockel Head Bolt M3 x
a0 x 2
Washer o < 7 < 0.b( X 2)

Thrust Bearing 05 < 10 < 4CT5-10)  |ner dia.
(X2 Dlarge

Shield Bearing 05 x 10 = 40 x 4)
(L-106077)

=2y [Red =gy Se1screw M4 x 40X 2)

© (-2 ) [erm ><2@) H ...... <2 Q) | 2@ Qumoe© @ -

O-Ring3.bxh bx1 Washer 05x07x05 Washer 03x10x0.5 Plate Washer M3 Socket Head Bolt M3 x 8 Setscrew Mdxd

5-8 TAIL ROTOR GRIP ASSEMBLY

Nylon Lock NUt M3( x 2)

Tail Rotor Grip without Arm{ x 2)

Carbon Taill Rotor Blade
L1065 < 2)

MNylon Lock NUt M20 = &)

Tall Rotor Grip with Arm( < 2)

Tail Drag Bolt M3 X 15( X 2)

Socket Head Bolt M2 x
100 = 8)

Joint Ball( x 2)

Flat Head Screw,

@ ...... x2 @ [Fowwom oo xe@ f- X8 M2 % 10( X 2)

Joint Ball Socket Head Bolt M2 % 10 Nylon Lock Nut M2
o tmmm-x2 Q) [F——mx2 XD
&

Flat Head Screw, M2 x 10 Tail Drag Bolt M3 x 15 Nylon Lock Nut M3 P45




5-9 TAIL BOOM INSTALLATION

@ u.><4

Socket Head Bolt M3 X 40
© [

Setscrew M2x15

o -
.................................... «d

Nylom Lock Nut M3

* Beware the direction
of top and bottom

Setscrew M3 X 15 x 2)

Socketl Head Bolt M3 < 400 = 4)

Top

* Hexagonal hole this side /
1 Screwing depth
‘ - EETTIID = T

/' cabout 3mm

f%a

Cross Member L350 x 2)
Bottom

Tail Boom Halder( x 2)

@® Move the Tail Boom forward to make it possible to fit the belt. Note the twist direction and hook the Tail Drive Belt to
the Front Pulley. Then pull the Tall Boom backward and stretch the belt moderately and tighten the M3 Socket Head Bolts

and M2 Nylon Lock Nuts securely,

@® The tension of belt should be to the extent of flexure of about a few millimeters when vou push the side of belt around

the Pulley.

® When fixing the bolts securing the Tail Boom Holders, keep the Tail Boom horizontal when viewed from the side of the
helicopter and adjust the angle of Tall Output Shaft so as it is at a right angle to the mast.

@ |7 vou tighten the bolt tighter than required when fixing the Tall Boom, the Tail Boom Holder may be damaged. Be sure
to check the status of Tail Boom Holder during the tishtening process,

5-10 TAIL BOOM SUPPORT ASSEMBLY

© ([ x4

Socket Head Bolt M2.6 % 12

Tall Supporter End( = 4)

P.46

Tall Boom Support Lh20( X 2)

Socket Head Bolt M2.68 X 12(x 4)

* Make two sets.



5-11 TAIL BOOM SUPPORT INSTALLATION

Socket Head Bolt M3 x 22( x 2)

@ SHIGHIHIOET)

Plate Washer M3( x )

Ty

Tail Support Clamp AS

= __l{lltlll (TR,
N —-‘?"
< %

Nylon Lock Nut M3( = 2)

0%

Sockel Head Bolt M3 x 120 X 2)
* Flx securely after installation of

the Rear Body.

© [Fommum- o2

Sacket Head Bolt M3 < 12

@ ElllIIIIIIIllIIIIIIlIIIIIII

Socket Head Bolt M2 X 16

@ ~~><2

Socket Head Bolt M3 X 22

O] :

Plate Washer M3

@ ..................... ><2
\‘% Nylon Lock Nut M3
A \

P.4Y



o-1 SERVO INSTALLATION 1
@ (o o %8

(©) [ v s

Plate Washer M2.6

Servo Mount Plate B x 2)

Self Tapping Screw, M2.6 =< 120 % 8)

Plate Washer M2.6( x 8)

P.48



0-2 SERVO INSTALLATION 2

* Note the direction of
Rudder Servo

Self Tapping Screw, M2.6 X 12( X 12)

Plate Washer M2.68( x 12)

P.49



@ Make two sets,

0-3 SERVO HORN II\ISTALLATIOI\I
() o i

Joint Ball
H:I ..................... ><4

_ Joint Ball Spacer 12.2( x 4)
Joint Ball Spacer £2.2 - EC
@ Dmm ............... ><2 F|at Head SCT’@W, Hat Head SCreW,
Flat Head Screw, M2 x 8 M2 % 8( X 2) L M2 % 10( X 4)
o ) ninmniiniin EREREEEPRERR <4 r"fr,, @

5 (b

Flat Head Screw, M2 x 10 a?

E ..................... ><6

NUL M2 = &)

Big Horn( = 3)

* Trim the Servo

Horn as indicated. 2 . ke W

(e & \
) / :



0-4 SWASH SERVO LII\I

LA

Universal Link S < 8)

Threaded rod M2.3 x 25

® (O

(I

Lt

T JR PROPO

>

70.5mm

Threaded rod M2.3 x &b

ILATLATLN I

T JR PROPO

Lniversal Link{ x 8)

Fagl



0-5 RUDDER SERVO LINKAGE

{%} @ 2 * 5crew the Universal Link on about Smm.

Rod Cuide Collar B Universal Link( X 2)

Rod Guide Collar B( x 4)

Tall Control Rod L912

@ Ggmm ............ x4

Self Tapping Screw, M2 X 8

m Install by wrapping

\ 4 around the boom,
Tall Rod Guide B =< 4)

Self Tapping Screw, M2 x 8( < 4)

Pl



o-/7 RUDDER SERVO LINKAGE

[j] ...... %1

Joint Ball W
© (o] ,

Flat Head Screw M2 > 10 14 to 17mm

B oo X 1 * Trim the Servo Horn as
Nut M2 indicated.

o
Jaint Ball

Nut M2

Super Horn

6-8 THROTTLE SERVO LINKAGE
(Jext © pumm x| oo X1

Joint Ball Flat Head Screw M2 x 8 Nut M2

Universal Link( = 23 ocC 0
Threaded rod M2.3 % 6b

(e | JR PROPO 12.5mm
: :) g «

* Trim the Servo Horn as
indicatad.

Nut M2

Jdoint Ball

Servo Horn Flat Head Screw,

Mz X 8

FeEE



0-9 NEUTRAL ADJUSTMENT OF THROTTLE SERVO

/\ WARNING

@ Lpply screw lock agent to the three M3 Setscrews temporarily
fixed in step 3-13 and tighten them securely.

@ The length of linkage rod should be same as that from the center of Throttle Lever to that of Servo Horn. In principle,
the angle of Threaded Rod to the Servo Horn should be S0° |

ol©

Stick: neutral Stick: trim: Slowest Stick: full high

(hovering) (full close throttle) (full open throttle)

* In the above figure, the direction of throttle level is changed for easiness of your understanding.

@ St the throttle trim to the slowest setting.

@ \With the Throttle Stick of the Transmitter in the middle (Throttle Servo is neutral - as shown above and left), adjust

the mounting angle of Servo Horn and the length of the rod so that the angle of Servo Horn with the rod and that of the
rod with Throttle Lever of Engine are 807 , respectively. Then make sure that the opening of the actual Carburetor is 50%
under this condition (remove the rod on the Throttle Lever side and adjust the mounting angle of the Throttle Lever so
that it rotates to High side and Slow side over the same angle from the above-mentioned reference angle respectively).

@ Use the Travel Adjust function of the transmitter to adjust the steering angle of the Servo so as the carburettor fully
opens and closes. Fix the Servo Horn securely with the screw which came with the Servo.

P.54



0-10 INSTALLATION OF GYRO MOUNT AND OTHER PARTS

@ Frotect the portion of cable from the servos and gyro In contact with frames, etc. by wrapping
@ X4 with Spiral Tube as shown below.

Socket Head Bolt M3 X 8| @ \When fixing the receiver and battery, wrap them with sponge first and fix them with Hook and
Loop Strap, etc.

@ When fixing devices with double-sided tape (eg the gyro), degrease the bonding surfaces.

® Fix the switch via the Switch Damper Rubber as shown below.
® Fold the Cable Holder in the middle and fix the wires at optional locations.

Cord Holder( = 4)
Spiral Tube

Gyro Unit (sold separately)

Battery and recelver

5

" \\ﬁ\.

Extra antenna (f you Use a ‘.\@3

conventional receiver, pass )\"\‘)\
the antenna wire through \"@
the Antenna Pipe and install A §
it at an optional location) s)

sSwitch
Switch Damper Rubber( x 2) (sold separately) P55



0-11 FIXING SWASH CONTROL LEVER

@ Vake sure that the rod for each linkage is correctly connected and turn on the Transmitter and receiver. Set all the
stick positions for alleron, elevator, and pitch (throttle) to neutral. Under this condition, tighten the Nylon Lock Nut and
setscrew of Swash Control Lever B (previously temporarily fixed) securely. Further, adjust so that the angle of Swash
Caontral Arm (AS) with the Swash Contral Base is 90 ° as shown below.

A DANGER & Swash Control Lever B
Swash Control Arm (AS)

Swash Control Base

0-12 FIXING WASHOUT STOPPER

@ Attaching the Washout Stopper (phase adjustment)

Phase adjustment is a very important and may directly affect operability. If this adjustment Is not made properly, aileron
and elevator will interfere with each other and adversely affect control of position when hovering or during flight, Make
correct adjustments as described. At first, make the center line of the helicopter body and that of Flvbar completely
parallel. Under this condition, make sure that the angle of upper part of the swashplate matches the lower part as in the
diggram. If the Joint Balls are in line, this is the reference position (no phase gap). At first, fly with this condition and then
adjust the phase as required.

Upper plate

Lower plate _____

* After adjustment, tighten
the Washout Stopper.

P56 No phase gap There is phase gap



7-1 REAR BODY INSTALLATION 1

install the Rear Baody.

Fag



/-2 REAR BODY INSTALLATION 2

O [ <2

Socket Head Bolt M3 % 12

* AL this time, put the Decals on the body. Refer to F. 103, [H .............. )
Rear Body U:D ............ X2

Rubber Grommet

Rubber Grommet( < 2)

Socket Head Bolt Holder
2 M3( % 2)

@ Viake a hole at four locations as shown.
For the front, make a mounting hole of 6mm diameter.
The holes on the back side are made to fix the Tall
Boom Support in the next step. If a small hole of about 3mm
diameter (barely allowing wrench to enter) is made, it may be hard
to assemple, but the finish will be beautiful, because the haoles are not
conspicuous.

*When opening the holes, wear thick gloves to avold injury.

Cpen a hole of 3 to 6mm diameter. Open a hole of 6mm diameter,
PL8



7-3 REAR BODY INSTALLATION 3

@ After installation of the Rear Body, apply screw lock agent to
the parts removed in step 7-1 and tighten them securely.

7-4 INSTALLATION OF HORIZONTAL FIN

Harizontal Find x 2)

Cellophane tape, etco.

o0°

@® Usc sand paper to rub the surface of the rear body where the
Horizontal fin is mounted and inside of Horizontal Fin, and fix the
Horlzontal fin with epoxy adhesive. P AY




7-5 FRONT BODY INSTALLATION

Plate Washer M3( X 2)

Fraont Body
* AT this time, put Decals on the
body. Refer to P.103.

Body Fixing Bolt( x 2)

() B

Body Fixing Bolt

© | -

Plate Washer M3

@ ......... 4

Rubber Grommet

@® Vake a hole of 8 mm diameter at four locations as shown.

@ If a conventional receiver is used, open up a hole of 4mm diameter at an optional location at the

bottom of the front body, to allow installation of @ Damper Rubber, and for routing of the Antenna Wire.

b a0 *\When ocpening the holes, wear thick gloves to avold Injury.



-6 ADJUSTMENT OF BALANCE OF MAIN ROTOR BLADES

® Longitudinal balance

FPlace the Rotor Blades on a desk edge or a mast-
like object. Mark the center of gravity position of each
Rotor Blade itself. Wrap tape at the tin of one blade
s0 the center of gravity position of the two blades is
within brmm.

Carbon Main Rotor Blade L8000 = 2)

® Static balance

After adjusting the longitudinal balance, adjust the balance of
the two rotors together (static balance). Wrap tape around the
center of gravity (position of longitudinal balance) of the lighter
blade untll the blades hang level.

7-7 MAIN ROTOR BLADE INSTALLATION

© ( I -2

Drag Bolt M5

i: @ .............................. X2

Nylon Lock Nut M5

Drag Bolt Mb( x 2)

Rotor Spacer 13( x 4)
* Fit to the bush of Main Rotor.

Nylon Lock NUt Mb( X 2)

<



OVERALL BASIC ADJUSTMENT AFTER ASSEMBLY

* The following Information s very Important and has & great effect on flight performance, Read it thoroughly
and fully understand the contents,

The Hellcopter does not function correctly without basic settings In the transmitter and of the helicopter
mechanics. Before test flying it is very Important to establish this basic setup. Optimum seftings for the
helicopter are up to yvou, and determined by personal preference. Note that the information given here Is not
final and the best setting for yvour transmitter and helicopter can only be determined after test flights.

1, [Initial Settings for the Radio System]

Using the "Radio System Settings Instruction Manual for JR CCPM" separately provided and the Instruction
Manual for the radio system, apply the initial settings required to the transmitier,

2. [Receiver Wiring]

See the wiring diagram In the "Radio System Settings Instruction Manual for JR CCPM”™ and the Instruction
Manual for the gyro to connect the battery, each servo, and gyro.

Each of the three servos to be linked to the Swashplate (JR CCPM) are not called “aileron, elevator, pitch
servo” like previously. In this paragraph, they are called "Swash Servo F (Front)” |, "Swash Servo R (Right)"
and "Swash Servo L (LefD)" respectively.

The "Rudder (Taily Servo" and "Throttle Servo” are referred to as usual. Check the connections for each
sernva carefully.

If they are not correctly connected, subsequent adjustments cannot be correctly made. Basic connections
are the same for both JR-made and FUTABA-made servos, hut the channel arrangement on the recelver
differs,

3. [Servo Neutral Adjustment - 1]

Turn on the transmitter and the recelver (switch on the helicopter) and ensure that all the servos function
properly. Next, we will adjust the neutral positions of the Swash Servos F, R and L. Confirm the transmitter's
alleron and elevator trims are in the neutral position. If vour transmitter has hovering pitch and pitech trim
levers set them to neutral (centar) also.

Enter the pitch curve function of the transmitter and find the neutral position of the pitch (throttle) stick
by seeing an input value in the middle of the travel (the spot indicating the output value "50" Is the neutral
position). The servo position at this time serves as a reference. Next ¢chack whether

or not the Swash Servos F, R and L are at the reference positions shown in the figure below. For the Throttle
Senvo and Rudder Servo, check whether or not they are positioned as indicated In each assembly process,

I any of the Serve Horns Is not appropriately alignad, remove and re-attach the Servo Horns so that they
will be aligned as close as 1s possible with thelr reference positions,

Must be completely horizontal

Swash Servo F

‘_

P62 * Check that each servo horn is aligned with its reference position as shown in the above figure.



4. [Servo Neutral Adjustment - 2]

Next Use the sub-trim function to adjust any slight misalignment between the neutral position of the
Transmitter and that of each servo (this function provides adjustment for individual servos), Do not confuse
this with the mechanical trim function adjustment knobs on outside of the transmitter. Use the sub-trim
function of the transmitier only for fine angle deviation, which cannot be adjusted by replacing the Servo
Hormns.

Even if slightly misaligned--- .
Can be accurately adjusted

with the sub-trim function

5. [Swashplate Reference Position Check]

Check the Swashplate sits harizontal (flat). If the reference positions of the Servo Horns attached to the
swash Servos F, Rand L are correct, the Swashplate should be properly held horizontally at the specified
length of each rod dook at the helicopter from the front and rear, and the right and left to see whether or
net the Swashplate 1s perfectly horizontal). If the Swashplate is not horizontal despite the

recommended rod lengths, please g0 back and confirm the reference positions of the servos are correct,

IT the Swashplate 1s slightly tilted after confirming correct servo reference positions, the rod lengths should
be adjusted to accurately level the Swashplate. This adjustment should be limited to a couple of turns at
most. Ideally the rod lengths should be equal to the specified length.

Horizontal

L2 st
= - ,

0 O 7= 0

MNote that the sub-trim function is used only when adjusting the Servo Horn reference positions. Do not use
this Tunction to correct a tilted Swashplate.

*Check the swashplate is horizontal when each servo Horn is aligned with thelr reference positions
as shown in the above figure (some parts are omitted in the lllustration for vour easy understanding).

P.63



6- @ [Swashplate Vertical Movement Check: Alleron tilt at High Piteh]

Once you have confirmed that the Swashplate is horizontal when the aileron, elevator and pitch (dhrottle)
sticks of the transmitter are in the neutral position, shift the pitch (throttle) stick to the high pitch side,
The Swashplate should move Up, and remain horizontal (when this 1s doneg, if the Swashplate is graatly
tilted or moves down, repeat the steps again from "1. Initial Setting of the Transmitter). At this time. look
at the helicopter from the front and rear, and the right and left to check whether or not the Swashplate
still remains horizontal, as bhefore. It should be horizontal in most cases. If it is tilting even a small amaount,
it needs adjustment. IT there is some tilt this is caused by a slight variation of the maximum movement of
each Swash Serva. AL first, ook at the Swashplate from the rear of the helicopter to check Tor any tilt
in the ailleron axis, Suppose Tt s Tilted to the right. As the Swashplate was horizontal when 1t was at the
reference position (ntermediate pitch), the Swash Servo L worked more than the Swash Servoe R 1o ralse
the left side of the Swashplate further, thus tilting It 1o the right. Given this perspective, 1t is evident that
the tilted Swashplate must not be corrected with the sub-trim function. In this case, It is necessary 1o use
the travel adjust function to align the maximum angle of the Swash Servos R and L. This involves changing
the travel adjust values for the aileron channel and the piteh (Aux 1) channel. If the Swashplate is tilted to
the right, increase the value for the pitch (AUx 1) channel or decrease that Tor the aileron channel until the
Swashplate becomes horizantal. You anly need to adjust one of these servos. If the Swashplate was tilted
1o the left, the direct on these changes should he reversed.

Large stroke Small stroke Adjustment Method
: @® Display the travel adjust setting screen on the transmitier.

Adjust the travel adjust values for the Alleron and Pitch servos 1o
egualize the stroke of the Swash Servoes (to keep the Swashplate
horizontal) when the throttle stick Is shifted to the high side. Be sure the
pitch (throttle) stick is set at the high position during this adjustment.

F.64



6- @ [Swashplate Vertical Movement Check: Elevator tilt at High Pitch]

Once you have corrected the crosswise (left-right) tilt of the Swashplate, ook at the helicopter side-on
T0 check the elevator axis (front and rear) for any 1t If the moving the Swashplate up resulted in down
elevator (forward) tilt, that means the Swash Servos R and L worked more than the Swash Zervo F to
raise the rear side of the Swashplate to far. In this case, vou only neaed to correct one servo. Increase the
gperating angle of Swash Servo F. Do this by increasing the travel adjust value for the elevator channel
Until the Swashplate becomes horizontal. If the Swashplate was tilted toward the rear (Up elevataor), the
adjustment will be in the opposite direction.

@ When correcting Swashplate tilt, be sure to begin adjustment with the aileron. This is because if the
elevator s adjusted first, its reference may be disturbed by subsequent adjustment of the aileron,

@® The following figure shows the case when the elevator is tilting forward. In this case, increase the travel
adjust values for the Swash Servo F. The travel adjust function for the elevatar requires anly one servo
being adjusted and there is no concern about disturbing adjustment of the aileron,

6- © [Swashplate Vertical Movement Check: Alleron and Elevator tilt at Low Pitch]

After finishing the two adjustments above, you have obtained the "Swashplate remaining horizontal at high
pitch”,

Now, adjust 1T so as it is horizontal at low pitch,

@ The travel adjust Tunction allows for separate adjustment of the Swashplate with both the piteh stick
at the high and low positions. To make this adjustment at high pitch, shift the pitch (throttle) stick up. To
adjust at low pitch, shift the stick down. Shift the pitch (Chrottle) stick to the low pitch side. The Swashplate
should move down. Check its it in the same manner as above. If tilted even a small amount. correct this
with the travel adjust function. Aligning the movement of the servos in this way, the Swashplate will be able
o move Up and down, maintaining a perfect horizontal position,

F.65



7. [Throttle - Rudder Servo Setting]

When setting up the “throttle” and “rudder” , use the normal functions of transmitter. A brief description of
the functions of the transmitter are described helow, but please also refer to the Instruction Manual which
accompanies your transmitter,

(D Reverse switch (revarsing the direction of each servo): It must be confirmed that each channel works in
the correct direction. For the cyclic channels (aileron, elevator, pitch) this is done in conjunction with the JR
CCPM setting. IT the throttle or rudder Tunctions move in an incarrect direction, use the reverse switch in this
function to correct the movement.

@ Travel adjust (left and right servo motion Equal travel adjust Different travel adjust
adjustment): This function is used to values for left and right values for left and right
increase or decrease the maximum servo 150% 150%

movement obtained with up & down (or n.4 ¥
Q (o]
left & right) motion of each corresponding =2 =
transmitter stick. g 50% g
These settings have been described 1509 b &
reviously but can be checked again . __ ; . : :
P " : Linear motion is achieved Differential motion

now. For “rudder” ., the setting varies

with the servo and gyro used. In general,

the maximum movement of the servo is actually adjusted by the gyro (please refer 1o the gyro Instruction
Manualy - adiust maximum movement of the servo according to operating stroke of Tail Pitch Slider, The
transmitter "rudder” travel adjust setting Is typically used to set the maximum pirouette rate of the helicopter.
Again, please refer to your gyro Instruction Manual for recommended initial seftings.

For "throttle” | you need to adjust the maximum movement of the servo to the stroke of carburetor. With the
throttle stick at the slowest position (throttle closed) and the trim pulled all the way back, adjust the travel
adjust fTunction so that the carburetor completely closes.

Now move the throttle stick to the fully open position, and adjust the travel adjust function so as the
carburetor completely opens, If the maximum movement of the servo 1s 10 great the servo will attempt 1o run
beyond the Tully apen or fully close position resulting stress to the servo and other components. Use the
Travel Adjust function to prevent this, Although the Travel Adjust function allows you to adjust left and right
(or up and down) separately (with neutral as the center), the adjustment should be set so as the values are
approximately equzl in both directions. If you set Travel Adjust for one side to 150 and for the other to 50
(this 1s an extreme example), the servo Travel becomes non-lnear and it adversely affects the response of the
helicopter,

It is very important to keap the values of the Travel Adjust approximately equal for each channel - however
a difference of about 10% is acceptable.

(3 Sub-trim (Intarnal transmittar trim adjustment): In principle, the angle of the control rod for the linkage to
Servo Horn arm should be 90 degrees as shown below. If you
cannot install the control horn to provide exactly this angle

Use sub-trim to make fine adjustment to achieve 20 degrees, = - 8 i 7
*Tis important to keap the input value to sub-trim as minimum = . 90

as possible. BITmNZE
*Often transmitter sub-trim should not be used on the "rudder” l@ ”JU}ZQ
channel - please refer to the Instruction Manual for your gyro. O &

P.66



Now the basic transmitter settings for the helicoptar are almost complete.

The following describes the setting and adjustment of the transmitter in preparation for flying the helicopter,
These functions control the movement of the Swashplate and directly relate 1o response In flight, The setiing
of the pitch curve is done at this time, To0.

1. [Dual Rate (Control Responsiveness Setting)]

Two different control sensitivities may be set for aileron, elevator and rudder which can be cnanged with a
switch during flight. The basic setting s as follows (the switch position is indicated with & "0" or "1 ™).

Set the dual rate percentages as follows. "Position 0" is for 2 payload of Okg. and "Position 17 is for a
pavload of 4 to bkg,

Setting Example

Function / Switch Position 0 |
Aileron 60~80% 80%
Elevator 60~-80% 80%
Rudder BU~~80% 80%

2. [Fxponential (Control Sensitivity at Canter Stick Position)]

This setting allows vou to change the control feel near the stick center to either a soft or quick (sensitive)
feel.

This is not initfally used for the aileron or the elevator but can be added after tast flying. When using 2 gvro
with high rudder performance, hunting 1s reduced and controllability 1s Improved by Inputting exponential of
about +40% 10 +60% for the rudder. For detalls, see the Instruction Manual for your gyro,

3. [Sub-trim (Transmitter Internal Trim Function)]

This function has been used for the aileron, elevator and pitch In adjustment of the JE CCPM. Never use
this Tunction again for those three servos (otherwise, vou will have to readjust the JR CCPWMD. For the
throttle, this is available for adjustment of servo neutral position (however, it is preferred to adjust the
neutral position with the Servo Horn), The correct Use of Rudder sub-trim depends on the gyro used - please
refer to vour gyro Instruction Manual,

4. [Throttle Hold (Transmitter Throttle Hold Function)]

In the case of an autorotation landing, this function stops the engine (or holds It at an idling position)
and allows you to control pitch operation independently. If the engine 1s set 1o hold at an idle position,
this allows continuous repetitive practice and can also be cancelled halfway through an autorotation. The
throttle hold switch of the transmitter is enabled by activating this function. Set the function to the stop
position of the engine (or aptimum idle position of the engine).

5. [Revolution Mixing (Transmitter Taill Rotor Mixing Function?]

The reaction torgue produced by rotation of the Main Rotor is changed when the pitch on the Main Rotor
Blades is altered,

In lTne with that change, this function changes the pitch of the Tall Rotor. This can be set for each flight
mode, This valug needs to be changed according to the gyro used, setting or a flight style, For details, see
the Instruction Manual for vour gyro. Note that for most madern gyros this functions should not be used.

MNote: This helicopter has a right hand rotation rotor head helicopter. When inputiing values here, pay heed
To this.

F:67



8. [Gyro Sensitivity Setting (gyro sensitivity adjustment, sensitivity switching function)]

The gyro system functions to eliminate reaction torgue caused by the Main Rotor by altering the position
of the rudder servo (Taill roter command). Most modern gyros have a remote gain control capable of being
adjusted and changed from the transmitter. For wiring and operation, see the Instruction Manual for the
gyro and the transmitter. "Positicn 0" is typlcally used for hovering. Set the sensitivity rather high.

"Position 1" is for forward flight. Set the sensitivity rather low. The reguired gyro sensitivity differs depending
an the gyro and rudder servo used. The values shawn in the table are approximate - please refer to your
gyro Instruction Manual and adjust as required after a test flight. Note that different gyro sensitivities may
be required depending on whether or not the helicopter is carrving a payload.

The final sensitivity adjustment is 1o be made during a series of flights. As you Increase the gyro sensitivity
gradually, the tall starts hunting Crapidly moving back and forth), Once you see that symptom, decrease the
sensitivity 1o a position slightly before hunting ocours.

*Special tail rotor (rudder) servos are available. It is recommended to Use one as recommended by your gyro
manufacturer,

Example of gyro sensitivit
Position O (payload: Okg) S0%
Position 1 (pavload: 4 to bkg)| 60%

7. [Gyro Output Direction Check]

Check whether ar not the gyro output direction is correct. If vou hold the tail and swing it to the right (the
nose i1s directed left), the Tall Rotor must change in pitch to resist this movement. IT it moves in the wrong
direction, change the output direction with the reverse switch on the gyro,

8, [Rotor Pitch Setting]
Measure the pitch of the Main Rotor Blades with a JR Universal Pitch Gauge (No. 80326, separataly sold)
and make adjustmants based on the results.

Low piteh| Intermediate pitch High pitch
Reference pitch -6° +3° =2
Payload Og -3 +4° +9°
Pavload 4 ~ 5Kg -3 +6° +9°

Measure the entire pitch range possible, High piteh should be +12°  and low pitch -6° |, totaling 18°

The intermediate (middle) value is calculated as [12 - (18/2) = 3], you can see that with the pitch stick In
its middle position there should be 3% of pitch, With the pitch stick in the middle of its travel measure the
pitch of the Main Rotor Blades 1o check wheather or not the pitch is 37 L If not, adjust the length of the rod
shown in the following figure 1o accurately set the pitch to 3°

Rod adjusting intermediate pitch

P.68



Once the intermediate pitch has been adjusted 10 37 by rod adjustment, measure the high and low pitches
again. It 1s presumed that they are almost as described in the table. IT they are slightly higher or lower, Use
the already set "swash type (M)" function to adjust the pitch stroke. Increase or decrease the pitch percent
valle as reguired. In this case, the high and low pitches

cannot be separately adjusted. If the above-mentioned intermediate pitch has been correctly adjusted,
adjusting either the high or low pitch should automatically result in the figures seen in the table. If this is
not the case, change the rod length and the pitch percent value in the swash mix, ignaring the intermediate
value, so that the high and low pitches are properly adjusted.

2. [Control Movements]

Each control movement should now be correctly set (by the assembly and adjustments so far), but you may
adjust them as required depending on your taste after a test flight, Note the following two items:

@ Use the "Swash type (mix)” function for sefting the total movement of aileron, elevator, and pitch
functions.

O Use the “Travel Adjust” function for adjusting the movement of the throttle servo or responsiveness of
the rudder.

10, [Pitch Curve (Transmitter pitch curve adjustment)]

This function allows you to freely make adjustment between specific points as to how much Main Rotor
Blade pitch should ke set at a particular pitch hrottle) stick position. This is ane of the basic Impartant
adjustments of the helicopter. This adjustment depends on the Main Rotor Blades used and interaction
with the throttle curve, To begin with make adjustment as shown n the following figure, referring also to the
table in the previous section. Make fing adjustments after test flying,

% Head Speed of # Head Speed of

1 M-~ M~

L =
o =
o o
QD QO
o =]
© [{*]
m m
£ £
© ©
= =
0% 50% 100% 0% 50% 100%
Pitch (Throttle) Stick Position Pitch {Throttle) Stick Position
[pavload Okg] [payload 4 to bkg]
Pitch cueve Pitch cueve

F.69



11, [Throttle curve (Transmitter Throttle Curve Function)]

This function allows free adjustment of carburetor opening to throttle stick position between specific points
and closely relates 1o the “pitch curve” to maintain correct head speed and load. As the pitch of the rotating
rotor becomeas close 1o 07, the load becomes almost nil. This means theare 1s nothing to limit the increase
of rotation of the Main Rotor Head. Operation with this setiing is very dangerous to both the engine and
helicopter mechanics. Therefore, adjust the throttle opening around 07 pitch so that engine rotation (rpm)
does not increase excessively. The remainder of the throttle curve is adjusted to maintain constant rotor
speed. The exact settings depend on the condition of the engine, Tuel used, pitch curve, etc. At first, adjust
according to the following table and readjust after test flying the helicopter.

=R R
3 3
on &3]
[ |5
£ £
Lab) [eh)
@} (@]
® O R @)
[a] y o —
Lo o Lo O
© ®
) =3
a2 €=
18] (o]
O O
0% 50% 100% 0% 50% 100%
Throttle stick operation Throttle stick operation
(payload: Okg] [payvload: 4 to bkg]
Throttle curve Throttle curve

* Rezgarding the engine Used in the GSR200Z, the torque around hovering 1s veary large due 1o 71ts output
characteristics.

Therefore the degree of throttle apening needs to be carefully set around hover so excessive rotor speed
does not ocour. This would not only make the helicopter hard to fly but also very dangerous.

Set the throttle opening when hovering so that the rotor's rotation Is between 1,350 to 1,400 rpm with a
pavload of Okg, and 1,450 10 1,500 rpm with a pavlcad of 4 to bke,

12, [Handling and Adjustment of the Engine]

@ Fuel

Use well-mixed fuel, consisting of commercially avallable gasoline (0t does not matter whether It is regular

or high-octane, but do not use alcoholic Tuel or alcohol-added fuel) and our "gasoline engine oil” (No.
ER10D) in a ratio of (gasoline:ol). At the beginning of use, It is necessary to run-in (hreak-in) the
engine. Use this mix of fuel for run-in as well as general use. To run-in the engine, hover far about 10 to 20
tanks. If more

ail is added for this run-in aperation, adnesion of carbon may result in malfunction. Stick to the ratio of
{gasoline:oil.

* The above ratio s for general flying, For special purposes, the ratio may require adjustment,

* The carburetor in the engine contains a filter with fine mesh. If the fuel mixture containg impurities, the filter
will be clogged and the engine will malfunction. Be sure to Use a fine mesh Tuel filter (FE300 or better) inthe
micddle of fuel line supplving the engine to filter out these ImpuUrities. Be sure to clean the filter regularly.

=1t oll other than that specified s used, follow the Instruction Manual described on the oil container.
Because some types of oll may cause malfunction or damage to the engine, you should use the ol we
recommend. We will not be llable for warranty or repair in ¢ase of froublaes (such as enging damasge, burn-
upp,vgtc.) when using oil not specified by Us.



O Starting the engine

First fill the Fuel Tank then press the primer valve (ransparent dome on the top of the carburetor) a few
times to bring fuel to the Carburetor (even IT yvou press the valve several times, over-supply of fuel will
not accur). While holding the Rotor Head securely Tully close the Choke Lever, open the throttle to 1/3 of
the full open position, and pull the Recoll Starter quickly. When the engine starts, return the Choke Lever
gradually to the open position and at the same time return the throttle to the idle position. If the Choke Leaver
is returned too guickly to the fully open position, engine rotation may increase dangerously. Hold the Rotor
Head securely and return the throttle to the idle position. If the engine does not start by pulling the Recail
Starter for 4 or & times, return the Choke Laver to the fully open paosition. Set the throttle to the idle position
and pull the Reccll Starter for 4 or 5 times again. In most cases, the engine will start, If the Recoll Starter 1s
pulled To0 many times with the Choke Lever fully closed, ovar-choking and wetting of Spark Plug may result
In difficulty starting the engine, If the engine still does not start, ¢lose the Choke Lever again and open the
throttle approximately 1/3 and pull the Recail Starter 4 or b times. Repeat these steps until the engine starts.
IT vou use an electric starter, 1T must be of sufficient torgue, After pressing the primer valve on the carburetor
a Tew times, the engine will start with the Choke Lever in the Tully open pasition llke a normal glow engine (youl
do not need to close the Choke Lever when using an electric starter).

© Adjustment of the carburetor
The needle settings of the Carburetor are factory-set. High Speed Needle
Confirm their positions based on the following table
and try a test flight. The idle adjusting screw Is Used 1o
ensure that the Carburetor opeaning does not fall below
a certain level of retation. Loosen this screw so that =
the degree of opening of the carburetor is such that the
engine is able 1o completely stop. Adjust the mixture
from idle to hover with the low/mid specd needle.

LUse high speead needle for adjustment in the full throttle
range (such as a flight up in the air). Different from
a glow engine, the correct mixture setting can not be
easily estimated from the appesarance of the exhaust
gases, because the exhaust has very little smoke
even when the mixture Is correct. 1T will take some

Low/Mid Speed Needle

ldling Adjusting Screw

experiences to determine the optimum mixture, When

the smoke 1s emitted relatively more, and the exhaust note Is infermittent (pulses and Is unstable) with no
power, the mixed is toa rich. Screw In (clockwise) the corresponding needle with increments of 1/8 of a turn.
Conversely, If no smoke is emitted and the exhaust note is “dry” with decreasing power, the mixture is too
lean - in this case vou should open the needle. In both cases, a clear peak is hard to find so adjustment
over several flights is reguired. Adjustment should be made gradually (1/8 rotation or less). Because the
relationship of the pitch curve and throttle curve will significantly change the running conditions of engine, it
15 also important that the mixture needles are re-balanced with these sattings are ¢changed.

IT you are not clear on the optimum position of needle opening, return 1o the original positions given in the
table below and try adjustment again.

Standard Needle Positions (* The values represent the number of turns open from
H | the fully closed position)

REESLINVERY

P71



@ Spark plug

The spark plug used in this engine is different from that used in common, general-purpose two stroke petrol
engines because 1T has in bullt noise suppression. IT you use a spark plug different from that specified, the
transmitter may not operate correctly and you may loose control of the helicopter, When replacing the spark
plug, be sure to Use the one specified (please refer to the parts list for details).

® Spare parts

We sell several spare parts which are listed in the parts list. If vou need spare parts Tor repair, etc., check the
part number and name of the part and contact yvour model shop or our distributor.

.22



FINAL CHECK PRIOR TO FLIGHT

Though there are still some tems to be checked prior to flight., Check the Tollowing:

M Look through all the steps in the Instruction Manual again and make sure that all bolts are firmly
tightened. Check In particular the bolts used for mounting the balls to the lavers, and each bolt which was
tightened after bhacklash adjustment of the gear mesh was completed.

(@ Check the rotation direction of the Tail Rotor.

When turning the Tall Rotor in the direction of the arrows, confirm that the Main Rotor Blades rotate in the
direction indicated by the arrows. If not, check the direction of twist of the belt.

(3 Confirm all the servos function smoothly, the cperating direction is correct, and that the Servo Horn
screws are firmly tightenead.

@ Make sure that the gyro control direction 1s correct,

® Mzke sure that the battery In the transmitter and that powering the receiver (in the helicopter) 1s Tully
charged.

(® Check that the receiver, gyro and battery are firmly secured.

@ Make sure that the Main Rotor Blades and the Tall Rotor Blades are attached in the correct orientation.

If no problems are found after checking the above items, test hover the helicopter.
If possible, itis recommended to fly Under the guidance of an experienced operator.

P73



CHANGES FOLLOWING THE TEST FLIGHT

[Iterns to Be Changes Following The Test Flight]

Tracking Adjustment

This is 10 adjust both Main Rotor Blades 1o the same pitch, so each produces the same amount of lift. If they
are not unitorm, thelr trajectory is not seen as an identical line as shown in the figure below. This leads 1o
vibrations and a helicopter which does not fly well.

Adjustment is required if you see more
than one thickness of rotor blade.

To adjust tracking, it is necessary to know
which Main Rotor Blade is higher or lower. For
this purpose, mark the Main Rotor Blades with
color tapes,

There are two methods To apply the tape. Figure
A shows wrapping different color tapes around
the ends of each blade, and Figure B shows
wrapping the same color tape around each
blade at different positions. Use of bright colors
is recommended.

/\ WARNING
Tracking adjustment is dangerous. Remain bm or more from the helicopter at all times.

When the helicopter s about to leave the ground, lock at the plane of rotation of the Main Rotor Blades
from the side. No adiustment is required if the trajectory of the Main Rotor Blades s seen as an identical
line. It vertically miszaligned, pitch adjustment on one blade Is required. On either the 'nigh' or 'low' blade
adjust the Universal Link of the rod shown in the following figure in such a manner that the blade pitch is
increased or decreased as required.

E :l:::E :

Rod for adjustment of
tracking

P.74



FURTHER NOTES REGARDING JR CCPM

1. [Trim Lever ]

These levers are Used to correct trim (direction) in flight. By operating the aileron ar elevatar trim lever, two
servos are simultaneously activated for alleron trim, and three for elevator trim, respectively. For a transmitter
with a pitch trim lever (or pitch trim knob), this allows the rotor pitch to be trimmed as well.

2. [Pitch Curve Function]

This function is capable of setting the pitch of the Main Rotor Blade corresponding to the transmitter stick
position. This Tunction 1s most important in adjustment of the helicopter. The set pitch curve is reflected in
the movament of the three Swash Servos.

3. [Hovering Pitch Knob]

This function is used 1o change the Main Rotor Blade pitch in the hovering area, within a certain range. The
pitch while hovering can be finely adjusted without accessing the pitch curve function. Adjustment with this
knob is reflected on the three Swash Servos.

4. [Swash Type]

This is a basic function to control the JR CCPM. When doing the "Initial Setting of the Radio”, this function
was already set to 120° - a setling to activate the three Swashplate servos. Further, this function allows
you 1o make adjustments

corresponding to conventional settings for alleron, elevator and pitch servo movemeants and reversing.

@, Control angle adjustment - swash mix percent (similar to regular travel adjust function)
This function Ts to increase/dacrease control movement of the aileron, elevator and pitch functions
respectfully. Different settings are possible Tor alleron, elevator and pitch functions - their control movements
can be adjusted by changing the corresponding values of the swash mix percentage. Regardless of a plus (+)
or a minus (=) sign, the control angle changes in proportion to the magnitude of the set value. It is generally
found that the initial setting pose no problem for flight, but you can change the values as necessary. To
high a percentage may cause the servos to over-travel and jam, so please check carefully.

©. Control reversing function (similar to regular reverse switch)
The control motion adjusting functicn above s 1o increase/decrease the control throws. IT the control throw
value Is continuously decreased, it will reach 0%, and then, be prefixed with a minus (=) sign if further
decreased. In case of originally a negative value, a plus () sign will appear as it is increased. When this
is done, the movement of the control will be reversed.

P75



BE SURE TO READ PRIOR TO FLIGHT

This hellcopter Is not a toy. It 1s Intended for those having had prior experience flying a radio control
helicopter, knowledge and skills. It could crash due to an assembly failure, operational mistake, service
failure (oose bolts. etc.), radio interference, and so on. Always keeping in mind that & radio control
helicopter, which 1s controlled with & weak radio freguency signal, may go out of control for some reason,
The operator should pay attention to himself/herself and the surrounding circumstances at all times for
a safe Tlight. BEven an advanced operator well-versed in radio control helicopters may Torget the safety
precautions. Refresh vour memaory by reading the fallowing.

Fly the helicopter in a manner suitable for the operator's skills, avolding an unnecessary risk during flight.
For maneuvers demonstrated in a competition, emulate them after fully understanding and mastering the
operating meathods and skills, When flying the helicopter not only a beginner or intermediate operator, but
an advanced operator should never fly alone, Listen to explanations from an assistant or an instructor
naving expertise and fly under thelr Instruction Manual. Be sure to buy a "radio control insurance policy” as
a precaution (for details, contact our distributar or a nearby radio control mode! shop).

1. [Precautions after Assembly ]

@ Check all bolts are fully tightened. Tighten any loose ones.

(o Be sure to use screw locking agent when tighten all bolts, if so instructed in the Instruction Manual.
When doing this, degrease the bolts and nuts completely.

(© Check the rotating parts (Main Rotor Blades, Taill Rotory and that their bolts are fully tightened.
However, In the case of the Drag Bolts securing the main and tail rotor blades it is necessary that the
blades can be moved slightly back and forth so they can set their own lead and lag’.

@ Always first turn on the transmitter, which has been Tully charged with the throttle stick set to the
slowest position, Then turn on the receiver (on the helicopter). Always turn on these switches In this order,
Operate the sticks Ghrottle/piten, alleron, elevator and rudder) to confirm correct function,

® Never cut or bundle the antenna wire, Put it in the antenna tube so that It will not be caught by the
rotor or the main gear.

() Securely hold the helicopter with both hands when moving it. The GSR2607 has sharp parts (such as
machined metal) pay attention to avold Injury,

2. [Precautions Prior to Flight]

@ When putting Tuel into the Tank, make sure that there s no leakage due 1o cracks, etc, If there s
leakage, locate the damaged part and replace,

© Make sure that the Main Rotor Blades and Tail Rotor are Tree from any cracks or damage. It they are
damaged even just a little, do not use them.

© With the stick at the slowest position, turn on the transmitter then receiver and check for correct
control movements. In particular, check the engine carburetor closes fully at the slowest position of engine
caontrol. IT it does not, the engine may not be able to be stopped. Adjust the linkage as appropriate.

(@ Care should be taken not to catch vour cloths on the transmitter sticks when moving the helicopter.
Move the helicopter o the takeoff position using two or more persans - one holding the helicapter with both
hands and the other carrving items required far fight, such as the transmitter.

® Be sure to check the remalning capacity of the battery prior to flight to confirm that both transmitter
and hellcopter (receiver) battery have been fully charged.

P.76



(0 Conduct a distance (range) test of the transmitter. With the transmitter antenna collapsed, move 1om
or more from the helicopter. Move all the sticks and confirm the movement of the helicopter servos follows
the sticks. If they do not move properly determine the cause and correct hefore flight, Please follow your
radio manufacturers Instruction Manual Tor the exact range check procedure, Radio systems on 2.4G have
different range check Instruction Manual which must be followed.

® If using an electric starter, only remove the starting rod from starter hex after rotation completely stops.

@ If two or more Radios are Used simultaneously on the same freguency vou cannct fly the radio control
helicopter because of interference. IT someone else 1s Using the same freguency, wait until he or she has
finished aperation. If there 1s interferance despite no one using the same freguency. it is conceivably an
external Interference source exists. Never fly until that interference source has been cleared,

(D Be sure to stop the Main Rotor Blades prior to needle adjustment, and carry out the adjustment with
the Rotor Head held securely,

(D Before starting the engine, make sure that the engine control stick of the transmitter is at an
appropriate idle position. If the stick Is at higher position than the idle position, the engine rpm may
increases after starting the engine and Main Rotor Blades maybe forced to rotate rapidly. When starting the
engine, hold the Rotor Head of the helicopter securely.

3. [Precautions during flight]

@ Never fly the Helicopter near houses, high-tension lines or a heavy-traffic road.

@ Never fly it above people, houses, behind yvou or to far away. If the helicapter crashes or comes into

contact with the human body, it could cause serious Injury.

© Keep your eyes on the helicopter during tlight. It you look away even for a short period of time, it may
change its position or you may lose sight of It and 1oose control,

@ Do not fly (or hover) with the Main Rotor Blades at eye level because 1t s dangerous. Always ensure
that the Main Rotor Blades are higher than eye level,

® Pay constant attention to the remaining fuel in the Tank. Never fly the helicopter when the remaining

amount is within Tcm from the bottom.

O When stopping the Main Rotor Blades never touch them or the Flybar, Wait for them to stop naturally.

@ If you notice an abnormality during flight, land the helicopter immediately and check for any loose bolts,
etc. Do not fly it again until the cause has been completely eliminated.

4, [Precautions after flight]

@ Check for any loose bolts or shaky parts, If there Is any abnormality, repalr them before the next flight.

© If the Main Rotor Blades or any other part comes into contact with the ground during flight, do not use
those parts even If thelr appearance looks faultless, Replace them with new oneas,

© Check whether or not the battery, recelver, gyro, etc. are firmed secured.

@ Check the antenna wire from time to time because its core may have been snapped. If snapped within
the coating, it may not he immediately apparent. Refer to the manufacturer periodically for servicing.

F?



..E@

3

80015

o 70442

)
&

80131

(e

&

70069
80001

80105

70004
P.78

80075



60579 Flybar Arm B X 2

61209 Flybar Paddle X 2

61178 Washout Stopper > W/ Fin

61409 Pitch Arm > w/Sockel Head Bolt M3 x 12, M3 x 6
51410 Mixing Arm Assembly e w/LF-73077 Bearing - Joint Ball
51411 Dome X w/Sockel Head Bolt M3 x &
61412 Center Hub Assembly > -85077 Bearing

61413 seesaw Assembly > L-84077 Bearing

51414 Flybar Arm A X 2 w/Setscrew M4 x 4

51454 Main Rotor Grip Assembly e [-179077 Bearing

61494 spindle Shaft C@ 10) > w/Spindle Shaft Tube » Button Head Balt - Washer
70001 Joint Ball A X 10 w/Flat Head Screw, M2 x 8
70002 Joint Ball B X 10 w/Flat Head Screw, M2 x 10
70004 Universal Link X 10

70069 DCrag Bolt Set Mb > w/MB x 30 - Nylon Lock Nut Mb for 1 Kit
70098 Universal Link S %Y

Y0120 Joint Ball Spacer t1.5 X 2

70442 Thrust Washer X 2

70443 Thrust Bearing Cap ®Z

70521 Paddle Stopper ® 2

70531 Insert Weight A, B x4 (A-BxX2)

70576 Washer 03 x 45 x 1 X 2

70590 spindle Shaft Tube >

70591 Grip Spacer Set X2 w/Spindle Shim Washer
70553 Damper O-ring 10 X 16 X 4 X 4 Hardness 20°

70594 Ball Arm L5 X 2

705950 seesaw Spacer Collar X2

70603 Flybar Weight xZ w/Setscrew M4 x 4

70620 Spindle Washer M6 X2

80001 Setscrew M2 X 4 X 10

80004 setscrew M4 > 4 X 10

80012 Socket Head Bolt M3 x & > 10

80013 Socket Head Bolt M3 x 3 X 10

80015 Socket Head Bolt M3 x 12 X 10

80031 Flat Head Screw, M2 < 3 X0

80032 Flat Head Screw, M2 > 10 X0

80042 Threaded Rod M2.3 x 30 X 2

80052 Threaded Rod M2.3 x 15 X 2

80075 Nylon Lock Nut Mb X0

80089 Socket Head Bolt M2.6 =< 10 X 10

80105 Threaded Rod M2.3 x 80 X 2

80131 Socket Head Bolt M2 x 10 X 10

80151 Button Head Baolt M3 X 15 X 10

80196 Paly Slider 4.1 X 65 x 0,13 X b

80201 Button Head Bolt M4 X 8 X 10

80213 Button Head Bolt M8 x 10 X 10

81021 Shield Bearing 04 X 08 % 3 X2 L-2340727

81023 Shield Bearing 09 X 17 X 5 X 2 L-179077

81024 Thrust Bearing 08 x 17 X 5 X 2 35T-1790D5G

81041 shield Bearing FO3 X 07 X 3 X2 LF-73027

81052 Shield Bearing 05 X 09 x 3 ey L-95077

83080 Fly Bar Lb20 X 2

84033 ASG Main Rotor Head SO(for AS) X1 1 set P79



70189

052"

fn [ o)




60L2" Spiral Tube X 1m

60546 swash Control Lever A ] w/Jaint Ball

60547 Swash Control Lever B * w/Joint Ball

50548 Swash Control Base b

61180 Swash Control Arm(AS) * w/Bearing

61182 Base Spindle Shaft(AS) X

61259 Hook and Loop Strap L ® 2 Caolor: red L: 270
61303 Hook and Loop Strap S ®Z Caolor: red L 200
61351 Sponge (80 = 250 X 4) H

70001 Jaoint Ball A X 10 w/Flat Head Screw, M2 x 3
70002 Joint Ball B * 10 w/Flat Head Screw, M2 x 10
70004 Universal Link >x 10

70025 Switch Damper Rubber x4

70039 Pitch Lever Spacer x

70053 Joint Ball Spacer t2.2 X2

70098 Universal Link S x5

70104 Servo mount plate B 10

70189 Cord Haolder X 10 w/Plate Washer M3
70209 CCPFM A-arm Collar ® 2

80004 Setscrew M4 x 4 %10

80013 Socket Head Bolt M3 = 8 X 10

80020 Socket Head Bolt M3 x 28 X 10

80027 Self Tapping Screw M2.6 X 12 X 10

80031 Flat Head Screw, M2 X 8 10

80032 Flat Head Screw, M2 X 10 X 10

60035 Plate Washer M2.6 10

80037 Nut 2 =10

80039 MNylon Lock Nut M3 t2.8 %10

800h2 Threaded Rod MZ2.3 X 15 X 2

80071 Plate Washer M4 x 10

80085 Threaded Rod M2.3 X b5 = 2

80086 Threaded Rod MZ2.3 % S0 X 2

80121 Threaded Rod M2.3 X 25 X 2

80132 CA Stopper Ring M3.5 X0

80164 Nylon Lock Nut M4 £3.8 10

80187 Socket Head Bolt M2.3 x 15 X b

81032 Shield Bearing 03 x 07 % 3 X 2 [-73077

81036 shield Bearing FO4 X 08 X 3 X2 LF-84077




80068

80013

70622

70002

80004

61455

80031

61197

P8



Bearing Block w/Bearing

SG Upper Frame Support Plate

Gyro Mount

Swashplate Assembly

w/Ball Arm - Joint Ball

Washout Base

Washout Arm Assembly

w/RF-83077 - Socket Head Bolt M3 x 14

Maln Shaft @ 12

Upper Frame Z

w/LF-84027

Upper Frame Twist Supporter £

Joint Ball A

w/Hlat Head Screw, M2 x 8

Joint Ball B

&y &

w/Flat Head Screw, M2 x 10

Cross Member L32

Joint Ball Spacer t2.75

Washer 02 X 45 x 0.4

Ball Arm LS

Main Shaft Collar

Washout Link B

Sacket Head Bolt Holder M3

Cross Member L32 black

Cross member L32 (w/step) black

Setscrew M4 = 4

Socket Head Bolt M3 X< 8

Socket Head Bolt M3 X 10

Flat Head Screw, M2 X 8

Flat Head Screw, M2 x 10

Saocket Head Bolt M3 x 14

Setscrew M3 X 15

Setscrew M4 = 4

Nyl ok

CA Stopper Ring M2

oOloloc|loc|lo|C ||| O

Shield Bearing FO3 X 08 x 4

RF-83077

Shield Bearing FO4 x 08 X 3

LF-84027

Shield Bearing 12 X 24 x 6

o X X X X XK K X R XX XXX X X XX XXX X XX X XXX X XX

6901727

F.83



0
3
58
70
e

“
@

9
07
a0

‘ )
soule
?a
7
7010
a4
P



60191 Front Bed x
61458 Lower Frame Z x 2
51459 Lower Angle X2
651460 Lower bearing block w/Bearing X
70107 Body Catch L42 X 2
70126 Front Bed Spacer X2
Y0583 Socket Head Bolt Holder M3 10
Y0606 Spacer L22 black x 2
Y610 Cross Member LS80 black x 2
FASISHN Cross member L8O (w/step) black x 2
20014 Socket Head Bolt M3 % 10 X 10
20015 Socket Head Bolt M3 x 12 * 10
20018 Socket Head Bolt M3 X 18 X 10
20079 Socket Head Bolt M3 X 35 * 10
21085 Shield Bearing 12 % 24 X 6 > 690177

F.85



61462

61466

80181

P.86



60005 Starter HEX Adapter X w/setscrew M4 x 4
604771 Starter Shaft ]

60986 Tail pinion bearing block w/Bearing >

651040 Pinion Bearing Case Assembly ( ¢ 12-5) b

51146 HG Clutch Bell Assembly >

61217 Front Pulley T18 >

61455 Main shaft @ 12 R

61461 Spiral Pinion Gear T11 ]

61462 Spiral Main Gear T88 ]

61463 Autorotation Unit w/Bearing ]

61464 Autorotation Sleeve >

651465 Spiral Tail Finion Gear T17 x

61466 Altorotation Sleeve Collar >

Y0514 Cluteh Lining x

70583 Socket Head Bolt Holder M3 x 10

20004 Setscrew M4 =< 4 =X 10

20013 Socket Head Bolt M3 % 8 10

20014 Socket Head Bolt M3 % 10 X 10

20036 Flate Washer M3 > 10

20040 Nylon Lock Nut M4 x 10

280091 Button Head Bolt M3 X 6 X 10

20181 Special Socket Head Bolt M4 X 26 X 2

21008 Shield Bearing 06 X 19 X 8 X 2 R-196077
21025 Shield Bearing 05 X 19 X 6 2 63577
21055 Shield Bearing 12 X 24 X 6 R 690177

F.87



66076




h5043 Puller Assembly ]

55070 Flug Cap ]

55076 Stopper *

55088 Socket X

55100 Gasoline Engine Ol *

55105 Muffler Mounting Bolt b w/ Spacer
55032 Coll H

60304 lgnition Coll Cord ]

6114 HG Clutch Shoe Assembly w/Bearing ]

61143 HG Cooling Fan Shaft ]

6146Y Cooling Fan > w/Flat Head Bolt M3 x &
61468 Cooling Fan Shroud x L/R set
61469 Cooling Fan Adapter > w/50cket Head Bolt M3 X 6
70607 Engine Fixing Nut x

70118 Spacer 04 X 08 x 14 X 2

70583 Socket Head Bolt Holder M3 10

80012 Socket Head Bolt M3 = 8 X0

80017 Socket Head Bolt M3 =< 16 10

60040 Nylon Lock Nut M4 10

80063 Socket Head Bolt M4 =< 12 X 10

80064 Socket Head Bolt M4 = 15 X 10

80065 Flat Head Bolt M3 x § X 10

80071 Plate Washer M4 X 10

80080 Socket Head Bolt M4 =< 8 X 10

80098 Socket Head Bolt M4 =< 30 =10

80099 Socket Head Bolt M6E =< 18 X b

F.89



802089

80036

20015

80036

61470

61484

80117 61472 O

L

61473

61475




60275 Gasoline Tube 2.6 X 5 m

60336 Tank Mounting Rubber m

60442 Landing Strut Damper x4

50443 Damper Rubber U Clamp X2

51470 Landing Strut Adapter X 2

51471 Landing Strut Adapter Damper >

61472 Landing Strut ® 2

61473 Landing Strut Supporter ® 2

61474 Landing Skid 2 w/High Landing Skid Cap
61475 Landing Strut Clamp Set ] 2 pes (4 pes needed for 1 Kt
61476 Landing Strut Set > for 1 kit

51477 Fuel Tank x w/Fuel Tenk Cap

61478 Tank Grommet Set > 1 set

51480 Tank Filter x w/5Snap Ring Wire

51483 Landing Strut Adapter Set > w/Z Landing Strut Dampers and 1 Adapter Rubber
61484 U clamp set X w/anding Strut Dariper - Damper Rubber U Clamp 2 pieces each
61485 Fuel Tank Set ] w/Tank Grommet Set - Tank Mounting Rubber
70180 High Landing Skid Cap X 4

7018Y Tank Grommet ® 7

70287 Tank Grommet B X 2

70608 Landing Skid Wire x4

70608 snap Ring Wire X 2

70612 Fuel Tank Cap b

70613 Tank Nut ] w/Washer 07 < 12 %1
70614 Gasoline Tube 2 X 4 ] 150mm, Color: black

70615 Tank Nipple C e

70616 Tank Nipple B X

80004 Setscrew M4 x 4 x 10

80014 Socket Head Bolt M3 = 10 X 10

80015 Socket Head Bolt M3 = 12 X0

80018 Socket Head Bolt M3 =< 18 10

80036 Plate Washer M3 x 10

80038 Nylan Lack Nut M3 12.8 X 10

80088 Socket Head Bolt M2.6 % 10 10

80117 Socket Head Bolt M2.6 X 6 X 10

80129 Mylon Lock Nut MZ.6 X 10

80207 Socket Head Bolt M6 = 10 X b

80208 spring Washer MG X 10

80208 Nut ME > 5

80210 Tooth Lock Washer MG 10

F.91



655011

55010
55015
55014
55013
& 55020
- @ 55022
((g I 55069
55023 ST @
"T\é oot 55053




Bolt Mb < 20

Gasket (nsulator)

Insulator

X | X | X
— |

Gasket (Carburetor)

[~

Pin

Gasket (Case)

Seal 12 X 22 XV

Bearing

Snap Ring

Bearing

Bolt M5 = 30

Snap Ring

Bearing

Thrust Washer

Crank Shaft Complete

Screw Mb X 16

Screw M4 x 14

Key

Shim

Coil

Screw M4 x 22

Screw Mb X Bh

Bolt M5 x 20

w/\Washer

Rotar

Gasket (Muffler)

Bolt Mb < 60

Rope

Spacer

Cylinder

Gasket (Cylinder)

Crank Case Complete

Piston

Piston Ring

Fiston Fin

Spark Plug RZ7C

Muffler

Muffler Mounting Bolt

w/Spacer

Carburetor

For 26 cc

Air Cleaner Spacer

Mount Plate J

Recoll Assembly

Air Cleaner Assembly

Sponge Fllter

For Alr Cleaner

Plate Set

Faor Alr Cleaner

Choke Lever J

w/Choke Lever Spacer

Pulley

Jaint Ball B

fegE

w/Flat Head Screw, M2 x 10

Throttle Lever

w/Joint Ball - Setscrew

Nut M2

Setscrew M3 X 3

XXX XXX H XXX XXX XK X[X]XIH XXX H XXX XXX ]HH]XX]X]HXX] XX XX XXX X

O | O

O3




60362

v 80108

60361 s0012

Y

70530 —~—u_|

70628




60359 HG Tall Gear Base ]

60361 HG Tall Gear Plate ® 2

50362 HG Tail Gear Bearing Case A *

80363 HG Tail Gear Bearing Case B b

60366 HG Tail Gear Holder B *

60556 Tall PC Link B X 7

61150 Carpbon tail rotor blades L105 ] For 1 kit
61201 Tail Slide Ring ] w/Bearing
61202 Tall Pitch Control Lever Set ] w/Bearing
61204 Tall Pulley T18 R

61206 Tall PC Plate ]

51294 ASG Tail Gear Lever Bracket x

61423 Tail Center Hub > w/ Setscrew M4 x 4
61424 Tail Rotor Grip x For 1 kit
51433 HG Tail Center Hub Set > For 1 kit
61481 Tall Rubfber N x

61482 Tall Drive Belt 6053M2100 R

70001 Joint Ball A X100 w/Flat Head Screw, M2 x 8
70137 HG Tail Output Shaft R

70149 Cross Member L16 X 2

70150 O-ring 05 x 07 X 1 X 2

70152 Washer 05 X 07 x 0.05 X 2

70163 O-ring H x 7 X1 X 2

70293 HG Tail PC Link Pin X 2

70528 Taill Slide Ring Sleeve ]

70529 Tall PC Bearing Collar ® 2

70530 Tall PC Slide Bolt 2

70545 Washer 08 x 10 x 0.5 X 2

70877 Washer 05 X 07 x 0.5 X 2

80004 Setscrew M4 x 4 x 10

80012 Socket Head Bolt M3 %< 6 X 10

80013 Socket Head Bolt M3 = 8 X 10

80031 Flat Head Screw, M2 X 8 10

60036 Plate Washer M3 10

80039 Nylan Lock Nut M3 12.8 10

80091 Button Head Bolt M3 X 6 X 10

80108 Socket Head Bolt M2.6 x 4 X 10

80128 MNylon Lock Nut M2 X 10

80131 Socket Head Bolt M2 = 10 X 10

80200 Tail Drag Bolt ] M3 x 15 -w/ Nvlon Lock Nut
81016 E Stopper Ring M1.5 X 10

81028 Shield Bearing 0b < 10 % 4 2 L-105077
81029 Thrust Bearing 05 X 10 x 4 ® 2 T5-10
81038 Shield Bearing FO4 x 07 % 2.5 X 2 LF-74077
81065 Shield Bearing 07 X 11 x 3 X 2 L-117077
83130 Tail Boom LS78 (silver) e

FE5



80019

'((([(((([(t(([(((l[('lg@

TRITSE)

. e
N/

80027 80035

P.96



60293 Tall Rod Guide B Set ] w/Rod Guide Collar B
60733 Tall Boom Holder ® 2

51198 Taill Support Clamp (AS) *

61482 Tall Drive Belt 6053M2100 ]

70002 Joint Ball B X 10 w/Flat Head Screw, M2 x 10
70004 Universal Link X 10

70104 Servo mount plate B 10

70288 Tall Supporter End (800 = 4

70527 Cross Memper L20 ® 2

70605 Cross Memper L35 ®Z

706710 Cross Member L80 black X2

80008 Socket Head Bolt M2.6 x 12 X 10

80017 Socket Head Bolt M3 = 18 X0

80018 Socket Head Bolt M3 x 22 X 10

80022 Socket Head Bolt M3 = 40 X 10

80024 Self Tapping Screw M2 = 8 10

g002Y Self Tapping Screw M2.6 = 12 10

60032 Flat Head Screw, M2 =< 10 10

80035 Plate Washer M2.6 10

80036 Plate Washer M3 %10

80037 Nut M2 X 10

80039 Mylon Lock Nut M3 t2.8 X 10

80068 Setscrew M3 X 15 X 10

63046 Tall Control Rod L8912 ] w/Universal Link
8312 Taill Boom Support Set 580 ] For 1 kit w/Tall supporter end
63130 Tall Boom LS8 (silver) ]

Fo7



82313

by

g/ jrprope.cojp B/ mww. jrprope.co g

(@)
AP
(@)
N

[09)

N

w

N

Z JRPROPO. JBRPROPO.

80015 70583

o e o iz

70297



60036 Antenna pipe x 3

60072 Rubber Grommet ]

61452 Decal (2607) ]

51453 Assembly Instructions(2607) b

70069 Drag Bolt M5 X 2 w/Nylon Lock Nut
70297 Rotor Spacer x4 t=3
70526 Body Fixing Bolt x4

70583 Socket Head Bolt Holder M3 X 10
80015 Socket Head Bolt M3 =< 12 X 10
860036 Plate Washer M3 X 10
80075 MNylon Lock Nut M5 x 10
830895 Carbon Main Rotor Blade JRC800 x

82311 Front Body (2607) |

82312 Rear Body(2607) |

82313 Horizontal Fin(2607) X2

Faa



VIEMO




VIEMO




VIEMO




DECAL PLACEMENT

@ Affix the Decals to the helicopter body according to the figure below,

® Cefore affixing the decals, degrease the surface of the hody with alcahol, ete,

@ Before affixing, spray diluted sozpy water (water mixed with & small amount of neutral kitchen detergent) onto the
body. This allows you to slide the Decals into position. Only attach one at a time. Affix them little by little so as not to trap
air underneath.

@ [T air is trapped, do not remave the Decals by force. Make a tiny hole In the air-bubble area and push out the air.

Atflx the decals M L through @& L on the left side and @ R through @ R on the right side of the helicopter (@ Land @ R
are separate).

Unnumbered decals may be affixed on any location you choose,

Decals M and @ are for tracking adjustment - affix these 1o the Rotor Blades,

If the Body or Decals become dirty, use neutral detergent to clean. Use of & solvent such as thinner may discolor and
damage them.

. y
(&)

Gesaine Sapine Fowmred

Py o PROPO. Ji PROPO

‘nﬂﬁ-" = Py mmet e o wm! gn 2 !n &
@

Berolire ngies Fivwaovse’
Fls aned catcly She sy rvD ST

Bllp /e, froropo.co. o BTD/ S Wy, frpropoe. co. /D

F.103



JR PROPO.

JAPAN REMOTE CONTROL CO., LTD.

Apr.2010

LOT NC.

GSR2607 Assembly Instructions Yersion 2.1

The product and the contents of these instructions are subject to change

without notice due to improvement.




	260Z2.1版E_ページ_001
	260Z2.1版E_ページ_002
	260Z2.1版E_ページ_003
	260Z2.1版E_ページ_004
	260Z2.1版E_ページ_005
	260Z2.1版E_ページ_006
	260Z2.1版E_ページ_007
	260Z2.1版E_ページ_008
	260Z2.1版E_ページ_009
	260Z2.1版E_ページ_010
	260Z2.1版E_ページ_011
	260Z2.1版E_ページ_012
	260Z2.1版E_ページ_013
	260Z2.1版E_ページ_014
	260Z2.1版E_ページ_015
	260Z2.1版E_ページ_016
	260Z2.1版E_ページ_017
	260Z2.1版E_ページ_018
	260Z2.1版E_ページ_019
	260Z2.1版E_ページ_020
	260Z2.1版E_ページ_021
	260Z2.1版E_ページ_022
	260Z2.1版E_ページ_023
	260Z2.1版E_ページ_024
	260Z2.1版E_ページ_025
	260Z2.1版E_ページ_026
	260Z2.1版E_ページ_027
	260Z2.1版E_ページ_028
	260Z2.1版E_ページ_029
	260Z2.1版E_ページ_030
	260Z2.1版E_ページ_031
	260Z2.1版E_ページ_032
	260Z2.1版E_ページ_033
	260Z2.1版E_ページ_034
	260Z2.1版E_ページ_035
	260Z2.1版E_ページ_036
	260Z2.1版E_ページ_037
	260Z2.1版E_ページ_038
	260Z2.1版E_ページ_039
	260Z2.1版E_ページ_040
	260Z2.1版E_ページ_041
	260Z2.1版E_ページ_042
	260Z2.1版E_ページ_043
	260Z2.1版E_ページ_044
	260Z2.1版E_ページ_045
	260Z2.1版E_ページ_046
	260Z2.1版E_ページ_047
	260Z2.1版E_ページ_048
	260Z2.1版E_ページ_049
	260Z2.1版E_ページ_050
	260Z2.1版E_ページ_051
	260Z2.1版E_ページ_052
	260Z2.1版E_ページ_053
	260Z2.1版E_ページ_054
	260Z2.1版E_ページ_055
	260Z2.1版E_ページ_056
	260Z2.1版E_ページ_057
	260Z2.1版E_ページ_058
	260Z2.1版E_ページ_059
	260Z2.1版E_ページ_060
	260Z2.1版E_ページ_061
	260Z2.1版E_ページ_062
	260Z2.1版E_ページ_063
	260Z2.1版E_ページ_064
	260Z2.1版E_ページ_065
	260Z2.1版E_ページ_066
	260Z2.1版E_ページ_067
	260Z2.1版E_ページ_068
	260Z2.1版E_ページ_069
	260Z2.1版E_ページ_070
	260Z2.1版E_ページ_071
	260Z2.1版E_ページ_072
	260Z2.1版E_ページ_073
	260Z2.1版E_ページ_074
	260Z2.1版E_ページ_075
	260Z2.1版E_ページ_076
	260Z2.1版E_ページ_077
	260Z2.1版E_ページ_078
	260Z2.1版E_ページ_079
	260Z2.1版E_ページ_080
	260Z2.1版E_ページ_081
	260Z2.1版E_ページ_082
	260Z2.1版E_ページ_083
	260Z2.1版E_ページ_084
	260Z2.1版E_ページ_085
	260Z2.1版E_ページ_086
	260Z2.1版E_ページ_087
	260Z2.1版E_ページ_088
	260Z2.1版E_ページ_089
	260Z2.1版E_ページ_090
	260Z2.1版E_ページ_091
	260Z2.1版E_ページ_092
	260Z2.1版E_ページ_093
	260Z2.1版E_ページ_094
	260Z2.1版E_ページ_095
	260Z2.1版E_ページ_096
	260Z2.1版E_ページ_097
	260Z2.1版E_ページ_098
	260Z2.1版E_ページ_099
	260Z2.1版E_ページ_100
	260Z2.1版E_ページ_101
	260Z2.1版E_ページ_102
	260Z2.1版E_ページ_103
	260Z2.1版E_ページ_104

